SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG380306B

LTE Band 13/ 5MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Spectrur

Ref Level 30.00 dBm

(=)

Offset 10.90 dB Mode Auto FFT

Ref Level 30,00 dém  Offset 10.90 db

Mode 4uto FFT

SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avgPwr
Limit §heck PABS Limit Gheck PABS
20 dbipe—teuRIOUS }INE Ans pake 20 dbipe—$RURIONS | INE ABS DA
10 dem ” 10 dBm ‘nl
ode H 0 dem i\
10 dem — ’ | -10 dBm — l l[
-20 dBm { l -20 dem ]
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SPURIOUS_LINE_ABS 1 11 ﬂ| | SPURIOUS_LIMNE_ABS _ r fJ |
J | "
-40 dBm -40 dBm
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-50 dBm { -50 dem
. | .
Start 763.0 MHz 7007 pts Stop 806.0 MHz ||| Start 763.0 MHz 7007 pts Stop 806.0 MHz
P Ei Spurious Emissions
__Rangelow | RangeUp | RBW | Frequency | _Powerabs | Alimit | Rangelow | Rangeup | RBW | Frequency |___powerabs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 774.51448 MHz -59.51 dBm -24.51 d& 763.000 MHz 775.000 MHz 6.250 kHz 773.98701 MHz -59.18 dBm -24.18 d&
775.000 MHz 775.900 MHz 100.000 kHz 775.89955 MHz -45.98 dém -32.98 dB 775.000 MHz 775.900 MHz 100,000 kHz 775.50574 MHz -47.36 dBm -34.36 dB
775.500 MHz 776.000 MHz 30.000 kHz 775.97977 MHz -48.52 dBm -35.52 d8 775.500 MHz 776.000 MHz 30.000 kHz 775.94560 MHz -52.83 dBm -39.83 dB
776.000 MHz 788,000 MHz 100.000 kHz 777.33666 MHz 19.86 dém -10.14 d& 276.000 MHz 788.000 MHz 100,000 kHz 786.65135 MHz 20.26 dBm Zg.74 dB
788.000 MHz 788,100 MHz 30.000 kHz 788.01134 MHz -51.55 d&m -38.55 d8 786.000 MHz 768.100 MHz 30.000 kHz 768.00005 MHz -47.27 dbm -34.27 db
788.100 MHz 793.000 MHz 100.000 kHz 765, 48776 MHz -44.28 dBm -31.28 dB 788,100 MHz 793,000 MHz 100,000 kHz 786,10245 MHz -42.22 dBm -29.22 dB
793.000 MHz 806.000 MHz 6.250 kHz 793.88961 MHz -59.21 dém ~24.21 dB 793.000 MHz 806.000 MHz 6.250 kHz 794.25325 MHz -57.30 dbm -22.30 dB
) J v j >
Date:r 1.
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Lowest Band Edge / Full RB

Highest Band Edge / Full RB

[ ] o

Spectrur :E' Sp m "y

Ref Level 30.00 dBm  Offset 10.90 d& Mode Auto FFT Ref Level 30.00 dem  Offset 10.90 de Mode Auto FFT

SGL Count 100/100 SGL Count 100/100

@1 AvgPwr (@1 AvgPwr
Limit §heck PAFS Limit Gheck PARS

20 dbipe—teuRIOUS }INE Ans BAKS 20 dbife—$PURIOUS | INE ABS pass

10 dBm: 10 dém

S "

o de 0 dem J {

10 dem — J| { -10 dBm - ] |

20 dem / C -20 dBm / K

SPURIOUS. LINE ABS ol | SPURIGUS_LINE_aBS_ o I‘n\_"\\

-40 dBm (, W‘r‘ -40 dBm

-50 dem 50 dem

- | ) e,

Start 763.0 MHz 7007 pts Stop 806.0 MHz | || Start 763.0 MHz 7007 pts Stop 806.0 MHz

P E Spurious Emissions
Rangelow | RangeUp | RBW | Fraquency | __Powerabs |  ALimit Rangelow | Rangeup | RBW | Frequency | __Powerabs |  ALimit
763.000 Mz 775,000 MHz 6.250 kHz 774,99401 MHz -58.04 dBm -24.04 0B 763.000 Mz 775.000 MAz 6.250 kHz 766, 18282 MRz ~55.30 dom 43038
775.000 MHz 775,900 MHz 100,000 kHz 775,89955 MHz -34.45 dém -21.45 d8 775.000 MHz 775,500 MHz 100,000 kHz 77580955 MMz 46,68 dBm 33.68 dB
775,900 MHz 176.000 bz 30.000 kHz 775,98556 MHz -39.27 dBm -26.27 d8 775.900 MHz 776,000 MHz 30.000 kHz 775,99995 MHz -50.32 dBm -37.32 dB
776.000 MHz 788,000 MHz 100,000 kHz 779,02697 MHz 6.08 dBm -23.02 d 776.000 MHz 788,000 MHz 100,000 kHz 78361838 MHz 6.21 dBm -23.79 dB
788,000 MHz 788,100 MHz 30.000 kHz 788,00005 MHz -48.18 dBm -35.18 d& 788.000 MHz 788.100 MHz 30.000 kHz 768.09995 MHz -35.97 dem -22.97 dB
788,100 MHz 793,000 MHz 100,000 kHz 788,10245 MHz -43,52 dBm -30.52 dB 788 100 MH= 793.000 Mz 100.000 kHz 785 10245 MHe 3058 dBm “17.58 db
793.000 MHz B0C.000 MHz 6.250 kHz 793.07143 MHz -58.85 dém -23.85 dé 793.000 MHz 806.000 MHz £.250 kHz 793.03247 MHz -55.12 dBm -20.12 dB

)i ] ] i
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SPORTON

FCC RADIO TEST REPORT

LAB.

Report No. : FG380306B

LTE Band 13/

5MHz / 256QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

oo
Spectrur ry a
Ref Level 30.00 dBm  Offset 10.90 dB Mode Auto FFT Ref Level 30,00 dém  Offset 10.90 dg Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avgPwr
Limit Fheck PAES Limit ¢heck PAES
20 dbipe—fPURIOUS | INE ABS paks 20 dbipre—$RURIOUS | INE ABS DAl
i
10 dem- {l 10 dim Jli
0 de J‘| 0. dem |i
-10 dBm = L -10 dem — f \
-20 dem ‘I 20 dem
o I . /|
SPURIOUS_LINE_ABS 7 \L H| | SPURIOUS_LINE_ABS_ “ W
-40 dBm f . -40 dBm il
L NPy, [F9SY i~
LAl for P, o
50 dam ~ ] 50 dBm o
e ] )
Start 763.0 MHz 7007 pts Stop 806.0 MHz ||| 'start 763.0 MHz 7007 pts Stop 806.0 MHz
P Ei Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
763.000 MHz 775.000 MHz 6,250 kHz 766.12288 MHz -59.37 dém -24.37 d& 763.000 MHz 775.000 MAz 6.250 kHz 774,05804 MHz -50.34 dbm -24.34 db
775.000 MHz 775.900 MHz 100,000 kHz 775.89955 MHz -45.77 dBm -32.77 de 775.000 MHz 775.900 MHz 100.000 kHz 775,17577 MHz -47.54 dBm -34.54 dB
775.500 MHz 776.000 MHz 30.000 kHz 775.99995 MHz -49.99 dém -36.99 d& 775.500 MHz 776.000 MHz 30.000 kHz 775.95390 MHz -51.95 dBm -38.95 dB
776.000 MHz 788,000 MHz 100.000 kHz 777.33666 MHz 17.45 dBm -12.55 dB 776.000 MHz 788.000 MHz 100.000 kHz 786.63936 MHz 16.83 dBm -13.17 dB
788.000 MHz 788,100 MHz 30.000 kHz 786.01683 MHz -52.11 dém -39.11 d& 786.000 MHz 768.100 MHz 30.000 kHz 768.01793 MHz -48.40 dbm -35.40 dB
788.100 MHz 793.000 MHz 100.000 kHz 789,43392 MHz -45.26 dBm -32.26 dB 788.100 MHz 793.000 MHz 100,000 kHz 768,10245 MHz -43.89 dBm -30.89 dB
793.000 MHz 806.000 MHz 6.250 kHz 795.18831 MHz -59.06 dém ~24.06 dB 793.000 MHz 806.000 MHz 6.250 kHz 794.25221 MHz -58.27 dbm -23.27 dB
) J [ i )
Datez 1. 23

1.AUG.2023

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

[ ] o
Spectrur :E' Sp m "y
Ref Level 20.00 dém  Offset 10,90 dB Mode Auto FFT Ref Level 20,00 dém Offset 10,90 db Mode Auta FFT
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 AvgPwr
Limit §heck PAES Limit fheck PABS
20 dbe—beupious Line ans DAKS 20 dbipe—$RURIOUS | INE ABS pass
10 dem- 10 deém
0 dei AR 0dBm ‘ . J\T
10 dem — [( ]'l -10 dBm - I |
-20 dem / ; 20 dem ) |\
SPURIOUS_LINE ABS 7 e | SPURIGUS_LINE_aBS_
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Start 763.0 MHz 7007 pts Stop 806.0 MHz Start 763.0 MHz 7007 pts Stop 806.0 MHz
P E Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
763.000 MHz 775,000 MHz 6.250 kHz 774,93407 MHz -50.31 dém -24.31 dB 763.000 MHZ 775.000 Mz 5.250 kHz 76534366 MHZ ~59.48 dbm 24,48 0B
775.000 MHz 775,900 MHz 100,000 kHz 775,89055 MHz -36.71 dém -23.71 d 775.000 MHz 775.900 MHz 100.000 kHz 77580245 MHz -46.70 dBm -33.70 dB
775.900 MHz 776,000 MHz 30.000 kHz 775.96349 MHz -40.98 dBm -27.98 dB 775,500 MHz 776.000 MHz 30,000 kiz 375.90008 Mz 51.49 dbm 3549 b
776.000 MHz 788,000 MHz 100,000 kHz 776.77522 MHz 4.28 dem -25.72 d& 778,000 MHe 785,000 MHz 100,000 kHz 28375028 MHe 13 dbm 2587 db
788,000 MHz 788,100 MHz 30.000 kHz 788,09625 MHz -49.47 dBm -36.47 d& 788.000 MHz 788.100 MHz 30.000 kHz 768.06639 MHz -38.60 dBm -25.69 dB
788.100 MHz 793,000 MHz 100.000 kHz 788.24441 MHz -44.43 dBm -31.43 dB 788,100 MHz 793.000 Mz 100000 kHz 785 10245 MHe ~34.03 dom 2103 db
793.000 MHz B0C.000 MHz 6.250 kHz 793.04545 MHz -59.02 dém -24.03 d& 793.000 MHz 806.000 MHz £.250 kHz 793.13636 MHz -57.20 dBm -22.20 dB
Y
] ]
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG380306B

LTE Band 13/ 10MHz / QPSK

LTE Band 13/ 10MHz / 16QAM

Band Edge / Full RB

Band Edge / Full RB

pectrum ? SDL(_, rum T
Ref Level 30,00 dem Offset 10.90 d& Mode Auto FFT Ref Level 30.00 dém  Offset 10.90 dB Mode Auto FFT
SGL Count 100/100 SGL Count 100/100

@1 AvgPwr (@1 AvgPwr
Limit heck PAES Limit Fheck PAES
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-50 dBm _J ~ -50 dBm I R

Start 763.0 MHz 7007 pts Stop 806.0 MHz | ||[ Start 763.0 MHz 7007 pts Stop 806.0 MHz

Spurious Emissions Spurious Emissions

Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit | Range Low | Rangeup | RBW | Frequency | Powerabs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 774.59401 MHz -58.70 dBm -23.70 dB 763.000 MHz 775.000 MHz 6.250 kHz 774.94605 MHz -59.32 dBm -24.32 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.89955 MHz -36.68 dBm -23.68 dB 775.000 MHz 775.900 MHz 100.000 kHz 775.89955 MHz -36.86 dBm -23.86 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.99995 MHz -39.43 dBm -26.43 dB 775,900 MHz 776.000 MHz 30.000 kHz 775.97807 MHz -40.22 dBm -27.22 dB
776,000 MHz 768.000 MHz 100.000 kHz 783.40260 MHz 5.22 dBm -24,78 dB 776,000 MHz 788.000 MHz 100.000 kHz 783.87013 MHz 4,29 dBm -25.71 dB
788.000 MHz 788.100 MHz 30.000 kHz 768.07138 MHz -33.66 dbm -20.66 dB 788.000 MHz 788.100 MHz 30.000 kHz 768.00005 MHz -33.54 dBm -20.54 db
788,100 MHz 793.000 MHz 100.000 kHz 788.22972 MHz -28.10 dBm -15.10 dB 788,100 MHz 793.000 MHz 100.000 kHz 7688.19056 MHz -29.47 dBm -16.47 dB
793,000 MHz 806.000 MHz 6,250 kHz 793.12338 MHz -48,34 dBm -13.34 dB 793,000 MHz 806.000 MHz 6.250 kHz 703.11039 MHz -48.44 dBm -13.44 d&
—_— —_—
L ] (] L A

LTE Band 13 / 10MHz / 64QAM

LTE Band 13 / 10MHz / 256QAM

Band Edge / Full RB

Band Edge / Full RB

pectrum = spectrum ry
Ref Level 30,00 dem Offset 10.90 d& Mode Auto FFT Ref Level 30.00 dém  Offset 10.90 dB Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit heck PAES Limit Fheck PAES
20 dbife—SBURIOUS | INE ABS DABS 20 dble—OURIOUS | INE ABS paks
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dl [ A N e
dem J t 0dBm I, e
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20 de ) \\ -20 dBm J :
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-40 derv /- -40 dBm
-50 dBm J 50 dBm |f’
Start 763.0 MHz 7007 pts Stop 806.0 MHz | ||[ Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit | Range Low | Rangeup | RBW | Frequency | Powerabs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 774.16683 MHz -58.87 dBm -23.87 dB 763.000 MHz 775.000 MHz 6.250 kHz 770.77423 MHz -59.03 dBm -24.03 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.89955 MHz -38.06 dBm -25.06 dB 775.000 MHz 775.900 MHz 100.000 kHz 775.89955 MHz -41.02 dBm -28.02 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.94481 MHz -42.46 dBm -29.46 dB 775,900 MHz 776.000 MHz 30.000 kHz 775.99995 MHz -44,93 dBm -31.93 d8
776,000 MHz 768.000 MHz 100.000 kHz 782.01199 MHz 3,44 dBm -26.56 dB 776,000 MHz 788.000 MHz 100.000 kHz 777.86414 MHz 1,02 dém -28.98 dB
788.000 MHz 788.100 MHz 30.000 kHz 768.00485 MHz -36.25 dbm -23.25 dB 788.000 MHz 788.100 MHz 30.000 kHz 768.04031 MHz -38.59 dBm -25.55 db
788,100 MHz 793.000 MHz 100.000 kHz 788.19056 MHz -31.46 dBm -18.46 dB 788,100 MHz 793.000 MHz 100.000 kHz 788.87587 MHz -33.65 dBm -20.65 dB
793,000 MHz 806.000 MHz 6,250 kHz 703.05844 MHz -51.07 dBm -16.07 dB 793,000 MHz 806.000 MHz 6.250 kHz 703.11039 MHz -52.82 dBm -17.82 d&
—_— —
L ] i A
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG380306B

Conducted Spurious Emission

LTE Band 13 / 5MHz

u/? Spectrum u,?
Ref Level 0.00 dém  Offset 10.90 dB Mode Auto Sweep Ref Level 0,00 dBm Offset 10,90 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit heck PARS Limit Fheck PAR
10 adH’\P sPURIOUS. INE_ABS PABS 10 éé;\_»- sPURIOUS INE_ABS
[ SPURIOUS_LINE_ABS_
-20 dBm
-30 dBm
-40 dBm
- et it i e L NN
-50 dBm -50 dbm
70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 33004 pts Stop 8.0 GHz Start 30.0 MHz 33004 pts Stop 8.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit RangeLow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 763.000 MHz 100.000 kHz 643.60226 MHz ~56.03 dbm -43,02 dB 30,000 MHz 763.000 MHz 100.000 kHz 633.53640 MHz -56.74 dBm -43.74 dB
806.000 MHz 1.000 GHz 100.000 kHz 960.40965 MHz -55.98 dbm -42.98 dB 806.000 MHz 1,000 GHz 100.000 kHz 943.82679 MHz -56.35 dBm -43.35 db
1.000 GHz 3.000 GHz 1.000 MHz 2.52887 GHz -45.74 dBm -32.74 dB 1.000 GHz 3,000 GHz 1.000 MHz 2.63834 GHz -45,67 dBm -32.67 dB
3.000 GHz 8,000 GHz 1.000 MHz 6.92086 GHz -41.64 dBm -28.64 db 3.000 GHz 8,000 GHz 1.000 MHz 6.92936 GHz -41.58 dBm -28.58 dB
Spectrum
Ref Level 0.00 dBm  Offset 10.90 dB Mode Auto Swesp
SGL Count 1004100
(@1 AvgPwr
Limit Fheck
sPURIOUS, INE_ABS
S_LINE_ABS_
30 dB
-40 dB:
- At LR
-50 dém
-70 des
-80 dBm
-0 dem
Start 30.0 MHz 33004 pts Stop 8.0 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
20.000 MHz 763,000 MHz 100.000 kHz 758.43127 MHz -56.86 dBém -43.86 d&
806.000 MHz 1,000 GHz 100.000 kHz 896.06623 MHz -56.43 dBm -43.43 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.56511 GHz -45.55 dBm -32.55 dB
3.000 GHz 9,000 GHz 1.000 MHz 6.92086 GHz -41.65 dém -28.65 dB
il
JL )
Dates: 1

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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FCC RADIO TEST REPORT

SPORTON LAB.

Report No. : FG380306B

LTE Band 13/ 10MHz

Middle Channel / QPSK

Spectrum

Ref Level 0.00 dém Offset 10.90 dB

SGL Count 100/100

Mode Auto Swesp

(@1 AvgPwr

Limit ¢heck
INE_ABS

-10 ddhe ]‘ullulrms

| SPURIOUS_LINE_ABS_
-20 des

-30 dB

-40 dB

-50 dém

MJ
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-80 dBém

-90 der

Start 30.0 MHz 33004 pts

Stop 8.0 GHz

Spurious Emissions

Range Low | Range Up | RBW | Frequency |

Power Abs |

ALimit

30.000 MHz
806.000 MHz
1.000 GHz
3.000 GHz

763,000 MHz
1.000 GHz
3.000 GHz
8,000 GHz

100.000 kHz
100.000 kHz
1.000 MHz
1.000 MHz

755.05970 MHz
918.66158 MHz
1.55561 GHz
6,94486 GHz

-56.82 dBm
-56.41 dBm
-45.47 dBm
-41,73 dém

-43.82 dB
-43.41 dB
-32.47 dB
-28.73 dé

JL J

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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ssamonias. FCC RADIO TEST REPORT

Report No. : FG380306B

Frequency Stability

Test Conditions LTE Band 13 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage
(°C) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0100
40 Normal Voltage 0.0037
30 Normal Voltage 0.0047
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0038
0 Normal Voltage 0.0077
-10 Normal Voltage 0.0139 PASS
-20 Normal Voltage 0.0020
-30 Normal Voltage 0.0050
20 Maximum Voltage 0.0004
20 Normal Voltage 0.0000
20 Battery End Point 0.0101
Note:

1. Normal Voltage =3.87 V. ; Battery End Point (BEP) =3.6 V. ; Maximum Voltage =4.48 V.

2. The frequency fundamental emissions stay within the authorized frequency block.

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number




saranas. FCC RADIO TEST REPORT Report No. : FG380306B
LTE Band 14
Peak-to-Average Ratio
Mode LTE Band 14 / 5MHz
Mod. QPSK 16QAM 64QAM 256QAM Limit: 13dB
RB Size Full RB Full RB Full RB Full RB Result
Middle CH 4.99 5.71 5.83 6.26 PASS
Mode LTE Band 14 / 10MHz
Mod. QPSK 16QAM 64QAM 256QAM Limit: 13dB
RB Size Full RB Full RB Full RB Full RB Result
Middle CH 4.72 5.42 5.74 6.17 PASS
TEL: 886-3-327-0868 Page Number : A9-1 of 30

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG380306B
LTE Band 14 / 5MHz / QPSK LTE Band 14 / 5MHz / 16QAM
Middle Channel / Full RB Middle Channel / Full RB
Ref Level 30.00 dBm Offset 10.50 d& Ref Level 30.00 dBm Offset 10.50 d&
o At 30de  AQT 2ms @ RBW S MHz o At 30de  AQT 2ms @ RBW S MHz
@153 view @153 view
B -
0.1 SN e
o t S
\\ %
0.01 - = 0.01 =
N \\
% 5\
1E-0 1E-0 s
£
i |
v
1E0 | 1E0 |
1
1E-O: 1E-O:
lcF 763.0 miiz Mean Brer + 20.00 db lcF 763.0 miiz Mean Brer + 20.00 db
c v D Function Samples: 130000 c v D Function Samples: 130000
Mean | Peak | crest | 10% | 1 | 0.a% | o.o1% | Mean | | __crest | 10% | % | 0.a% | o0.01% |
Trace 1 [ 22.50 dém  28.01 dam 5.43 db 2.41d8 417 db 4.93 08 5.33 db Trace1 [ 1.81dEm  2761dem  6.00c8 2,99 db 476 db 5.71 db 5.04
—_— - — — - —
L i )i ] L L )i ]
LTE Band 14 / 5MHz / 64QAM LTE Band 14 / 5MHz / 256QAM
Middle Channel / Full RB Middle Channel / Full RB
Ref Level 30.00 Gbm _ Offset 10,80 d& Ref Level 30.00 Gbm _ Offset 10,80 d&
o At 30de  AQT 2ms @ RBW S MHz o At 30de  AQT 2ms @ RBW S MHz
@153 view @153 view
= | =
N o
0.1 — — 0.1 —
LS : \ -
0.01 - = 0.01 e
5 X
1E-D) ", 1E-D) \‘\
i "‘
\.
1E0 1E0 !
L}
t
“u
!
1E-O: 1E-O: i‘
lcF 763.0 miiz Mean Brer + 20.00 db lcF 763.0 miiz Mean Brer + 20.00 db
c v D Function Samples: 130000 c v D Function Samples: 130000
Mean | k| crest | 10% | 1% | 0.a% | o.o1% | Mean | | __crest | 10% | 1% | 0% | 0.01% |
Trace1 [ 0.3 dém  27.00dém 61208 3138 5.01 dB 5.93 db .06 dB Trace1 [ 16.85dEm 2608 cam 71308 3.16 db 5.25 db 6.26 db .04 dB
—_— - — — - —
L i )i ] L i )i ]

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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ssamonias. FCC RADIO TEST REPORT Report No. : FG380306B

LTE Band 14 / 10MHz / QPSK LTE Band 14 / 10MHz / 16QAM
Middle Channel / Full RB Middle Channel / Full RB

Spectrum | Spectrum %
Ref Level 30.00 GBm

Offset 10,90 b Ref Level 30.00 dém  Offset 10,90 b

| _art 30ds  AQT 2 ms & RBW 10 MHz | _art 30ds  AQT 2 ms & RBW 10 MHz
(@153 view (@153 view

B Bt Bt
S
\\
0.01 - 0.01 - -
ik %
8
\ = N =
\ §
1E 1 1E

1E-04- i T 1E-04-

lcF 793.0 MHz

Mean Pwr + 20.00 dB lcF 793.0 mHz Mean Pwr + 20,00 db.
‘Complementary Cumulative Distribution Function Samples: 130000 ‘Complementary Cumulative Distribution Function Samples: 130000
Mean | peak | crest | 10% | 1% | o0.1% | o0.01% | Mean | peak | crest | 10% | 1% | o0 | 0.010% |
Trace 1 [ 2262 dbm 27,94 cbm 5.02 di 2.38 d8 4.00 db 2.72 db .93 db Trace 1 [ 22.00 dbm 7.5 cbm 5.80 d 3.04 dB 4.70 dB 5.42 di 5.74 d
L it ] (]

LTE Band 14 / 10MHz / 64QAM LTE Band 14 / 10MHz / 256QAM
Middle Channel / Full RB Middle Channel / Full RB

Spectrum | Spectrum %
Ref Level 30.00 dBm  Offset 10,90 db Ref Level 30.00 dBm  Offset 10,90 db
o art a0ds aQr 2 ms ® RBW 10 MHz o art a0ds aQr 2 ms ® RBW 10 MHz
(@153 view (@153 view
Step
.
S
SO o 9 T
=

001 ‘\ a: 001 a:

E | E h

i v i T

N i
1E-04- - 1E-04- T -
\ | ‘
'\ \

iE iE i
lcF 793.0 mHz Mean Pwr + 20.00 dB lcF 793.0 mHz Mean Pwr + 20,00 dB.
c y Cumulative Distribution Function Samples: 130000 c y Cumulative Distribution Function Samples: 130000

Mean | peak | crest | 10% | 1% | o0.1% | o0.01% | Mean | peak | crest | 10% | 1% | o0 | 0.010% |

Trace i [ 20,91 dém 27,08 dém 6.17 da 3.16 da 5.01 dB 5.74 db 6.00 db Trace i [ 1679 dém 2565 dém 6.86 da 3.16 da 5.25 da 6.17 da 6.64 di

L JL J BERLEECED e

TEL: 886-3-327-0868
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG380306B

26dB Bandwidth

Mode LTE Band 14 : 26dB BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM
Middle CH - - - - 5.31 5.13 10.01 | 10.63 - - - -

Mode LTE Band 14 : 26dB BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM |256QAM | 64QAM | 256QAM
Middle CH - - - - 4.90 5.20 | 10.23 | 9.93 - - - -

TEL: 886-3-327-0868 Page Number : A9-4 of 30

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG380306B

LTE Band 14

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

m m
Ref Level 30.00 GBm  Offset 10,90 db = RBW 100 kHz RefLevel 20.00 dbm  Offset 10.50 0B & RBW 100 kHz
e Att I0dE SWT 15 ps @ VBW 300 kHz  Mode Auto FFT o att a0de SWT 18 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
mi1] 16.07 dBm mi1] 15.62 dBm
2 . 793.29000 MHz - 792.13100 MHz
X nds 26.00 dB ndB 26.00 dB
o AT VB ey 5.305000000 MHZ] - e o S e e B 5.125000000 MHZ]
Ji Q factor 140.5 i Q factor 154.6
o 0 de:
% A\r2 i/
10 d — -10 df
I Ve
-20 ~ =20 T = ==
enda, NS T A o] T (v
‘ R v
~du/de -0 d
40 dBm -40 dBm
-s0 -s0
60 d -60 di
CF 793.0 MHz 1001 pts Span 10.0 MHz CF 793.0 MHz 1001 pts Span 10.0 MHz
Marker Markar
Type | Ref | Tre | X-value | ¥-value |__Function | Function Result Type | Ref | Tre | X-value ¥-value |__Function | Function Result |
ML T 783.25 MHz 16.07 dbm ndB down 5,306 MHz ML 1 752.131 MHz 15.62 dem ndB down 5125 MHz
TL 1 780.283 MHz -10.08 dém ndg 26.00 dB T 1 790.453 MHz -10,47 dBm ndg 26,00 dB
T2 i 785.567 MHz -9.97 dém q factor 146.5 T2 i 795,577 MHz -10.28 dém q factor 154.6
L JU J - L JU J -

Middle Channel /

10MHz / QPSK

Middle Channel / 10MHz / 16QAM

L Il

im
Ref Level 30.00 GBm  Offset 10,90 db = RBW 300 kHz RefLevel 20.00 dbm  Offset 10.50 0B = RBW 200 kHz
lo att 30d8 SWT  12.6us @ VBW 1MHz  Mode Auto FFT o att 30dE SWT 126 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
mi1] 18.00 dBm mi1] 16.75 dBm
2 1 790.0230 MHz - a1 794.7780 MHz
NN 26.00 dB 1 Ny 26.00 dB
_ v \ 10.010000000 MHZ| 0 T g 10.620000000 MHZ|
/ Q factor \ 78.9 F Q factor 74.8
\
o - 0 de: -
T} Y
10 d i -10 di -
7 \_ /
20 dam T | / -
-a0d
40 dBm -40 dBm
-s0 -s0
-60 d -60 di
CF 793.0 MHz 1001 pts Span 20.0 MHz CF 793.0 MHz 1001 pts Span 20.0 MHz
Marker Markar
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result |
ML 1 780.023 MHz 16.09 dém ndp down 10,01 MHz Ml i 754,778 MHz 16.75 dém ndp down 10,629 biHz
TL 1 788.145 MHz -8.92 dém nds 26,00 d8 1 1 7B7.585 MHz -9.31 dém nds 26,00 d8
T2 i 798.155 MHz -7.95 dém q factor 78.8 T2 i 798,215 MHz -9.33 dém q factor 74.8
L Il ) L ) o
trum um
Ref Level 30.00 GBm  Offset 10,90 db = RBW 100 kHz RefLevel 20.00 dbm  Offset 10.50 0B = RBW 200 kHz
lo att I0dE SWT 15 ps @ VBW 300 kHz  Mode Auto FFT o att 30dE SWT 126 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
mi1] 16.66 dBm mi1] 16.10 dBm
2 i 794.23900 MHz - 790.8220 MHz
ndBx 26.00 dB ndB 26.00 dB
10 P Bef e 4.895000000 MHz 0 Bt (I 10.230000000 MHz
i Q factar 162.3 7 Q factar \ 72.9
o + ! 0 d8s a2
£
10 d - -10 di —
s ~
-20 7 -20 - =
ALY - o e
ol \ AN e e
-30 dmt -30 o
40 dBm -40 dBm
-s0 -s0
60 d -60 di
CF 793.0 MHz 1001 pts Span 10.0 MHz CF 793.0 MHz 1001 pts Span 20.0 MHz
Marker Markar
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result |
ML 1 784.238 MHz 16.66 dbm ndp down 4,695 MHz Ml i 790,622 MHz 16.10 dém ndp down 10,23 MHz
T1 1 790.532 MHz -9.49 dBm nds 26.00 d8 T1 1 7B7.6ES MHZ -9.74 dam nds 26.00 d&
T2 1 795.428 MHz -9.32 dBm q factor 162.3 T2 1 707.815 MHz -9.93 dém q factor 77.3

TEL:
FAX:

886-3-327-0868
886-3-327-0855

Page Number

1 A9-5 of 30




ssamonias. FCC RADIO TEST REPORT Report No. : FG380306B

Spectrum % %
Ref Level 30.00 GBm  Offset 10,90 db = RBW 100 kHz RefLevel 20.00 dbm  Offset 10.50 0B = RBW 200 kHz
lo att I0dE SWT 15 ps @ VBW 300 kHz  Mode Auto FFT o att 30dE SWT 126 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
™Mi[1] mi1] 16.07 dBm
794.7780 MHz
2 2 41
2 ndev =@ ds 26.00 dB
. b FIS AP 5195000000 MHz o i W NN WAV, N | N 0930000000 MHz
b - S “ G factar v \ 152.9 . I Q factar \‘ 80.0
/ /
0 de - 0 de: 7 -
\ ), ]
10 dem -~ 10 dam - -
\ / N
20 dBm 5 - -20 dém = =
P ~en | N P Py
o™ A “a0%Bm
40 dBm -40 dBm
-50 dBm -50 dBm
-60 dem -60 dBm:
CF 793.0 MHz 1001 pts Span 10.0 MHz CF 793.0 MHz 1001 pts Span 20.0 MHz
Marker Markar
Type | Ref | Tre | X-value | ¥-value |__Function | Function Result | Type | Ref | Tre | X-value I ¥-value |__Function | Function Result
ML T 12.77 dbm ndB down 5195 MHz M1 1 754.778 MHz 16.97 dem ndB down 5,53 MHz
TL 1 790.323 MHz -13.15 dém ndg 26,00 dB Tl 1 768,125 MHz -3.59 dbm ndg 26.00 dB
T2 i 785.517 MHz -13.16 dém q factor 1528 T2 i 798.055 MHz -84 dém q factor 80.0

TEL: 886-3-327-0868

Page Number 1 A9-6 of 30
FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG380306B

Occupied Bandwidth

Mode LTE Band 14 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM
Middle CH - - - - 4.48 4.51 9.09 9.11 - - - -
Mode LTE Band 14 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM |256QAM | 64QAM | 256QAM
Middle CH - - - - 4.50 4.53 9.09 9.09 - - - -
TEL: 886-3-327-0868 Page Number : A9-7 0f 30

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG380306B

LTE Band 14

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

m m
Ref Level 30.00 GBm  Offset 10,90 db = RBW 100 kHz RefLevel 20.00 dbm  Offset 10.50 0B & RBW 100 kHz
e Att I0dE SWT 15 ps @ VBW 300 kHz  Mode Auto FFT o att a0de SWT 18 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
mi1] 16.17 dBm Mi[1] 15.33 dBm
794.78800 MHz 793.62900 MHz
2 2 ,
= Bw 4475524476 MHz = : PecBw +.505494505 MHz
e o BT A T e AT e A A
10 df 7 10 o ] f
o | |\ 0 da f Al
N \
10 d 10 d — -
/ r
-40 dBm
-s0 -s0
60 d -60 di
CF 793.0 MHz 1001 pts Span 10.0 MHz CF 793.0 MHz 1001 pts Span 10.0 MHz
Marker Markar
Type | Ref | Tre | X-value | ¥-value |__Function Function Result | Type | Ref | Tre | X-value ¥-value |__Function | Function Result |
ML T 734.788 MHz 16.17 dbm ML 1 753.525 MHz 15.33 dBm
TL 1 790.75225 MHz 10.71 dBm Occ Bw 4.475524476 MHz T 1 790.75225 MHz 10.37 dBm Occ Bw 4.505494505 MHz
T2 i 795.22777 MHz 10.63 dém T2 i 795.25774 MHz 9,92 dém
L JU ] L JU ] -

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

im
Ref Level 30.00 GBm  Offset 10,90 db = RBW 300 kHz RefLevel 20.00 dbm  Offset 10.50 0B = RBW 200 kHz
lo att 30d8  SWT  12.6ps @ VBW 1MHz  Mode Auto FFT o att 30dE SWT 126 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 1004100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
[EEEY 18.62 dBrm mi1] 17.29 dem
L 791.1020 MHZ| A 789.7230 MHZ|
2 2
= i g 9.090909091 MHz] 2 N o Qcs Bw . 9.110889111 MHZ]
[ A T L e A
10 df + 10 o 1
| |
o .’ k‘ 0 ds -
[ |
It 4 k!
w i Y
’ p =
A20dm < —
-a0d
40 dBmv
-50 -50
60 df -60 di
CF 793.0 MHz 1001 pts Span 20.0 MHz CF 793.0 MHz 1001 pts Span 20.0 MHz
Marker Markar
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result |
ML 1 781.102 MHz 16.62 dém Ml i 768,723 MHz 17.29 dom
TL 1 788.4446 MHz 13,45 dBm occ Bw 9.090909091 MHz 1 1 7BE,4446 MHZ 12,03 dem 0cc Bw 9.110889111 MHz
T2 i 797.5355 MHz 13.88 dém T2 i 757.5554 MHz 11.70 dbm
m im
Ref Level 30.00 GBm  Offset 10,90 db = RBW 100 kHz RefLevel 20.00 dbm  Offset 10.50 0B = RBW 200 kHz
lo att I0de ST 15 ps @ VBW 300 kHz  Mode Auto FFT o att 30dE SWT 126 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 1004100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
[EEEY 15.01 dBrm mi1] 16.10 dBm
2 792.50100 MHz - . 793.8790 MHz
occ Bw +.495504496 MHz ¥ . oceBw 9.090909091 MHz
i A o ] TL o ey | o
10 df i e 10 of :
o r 0 d8:
/
10 d - -10 df
— T — e
Ry = |20 o T
o
-a0d -30 o
40 dBmv -40 dBm:
-50 -50
60 df -60 di
CF 793.0 MHz 1001 pts Span 10.0 MHz CF 793.0 MHz 1001 pts Span 20.0 MHz
Marker Markar
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result |
ML 1 782.301 MHz 15.01 dém Ml i 793,678 MHz 16.10 dém
T 1 790.75225 MHz 9.24 dBm oce Bw 4,495504496 MHZ T 1 TBE.4245 MHZ 3,39 dBm oce Bw 9.090909091 MHz
T2 1 795.24775 MHz 9.01 dBm T2 1 707.5155 MHz 9.73 dBm
L JU ] L JU ] e

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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Spectrum % %
Ref Level 30.00 GBm  Offset 10,90 db = RBW 100 kHz RefLevel 20.00 dbm  Offset 10.50 0B = RBW 200 kHz
lo att I0dE SWT 15 ps @ VBW 300 kHz  Mode Auto FFT o att 30dE SWT 126 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
mi1] 12.60 dBm mi1] 14.93 dBm
2 792.68000 MHz - . 794.4590 MHz
M1 occ Bw +.525474525 MHz 'occ By 9.090909091 MHz
x N T e | e, 12
10 df ad s . 10 of y At - S
7 T / \
0ds s L 0 des { \
! \ / \
o / . { |
10 d@ — < 10 dBi 1|
-20 dém e h -20 dém — ! L —

- PP PN P AL R
AR = - o dbm = -
40 dBm -40 dBm
-50 dBm -50 dBm
-60 dem -60 dBm:

CF 793.0 MHz 1001 pts Span 10.0 MHz CF 793.0 MHz 1001 pts Span 20.0 MHz
Marker Markar
Type | Ref | Tre | X-value ¥-value |__Function | Function Result | Type | Ref | Tre | X-value ¥-value |__Function | Function Result |
ML T 792.68 MHz 12.60 dBm M1 1 754,455 MHz 14.93 dem
TL 1 790.73227 MHz 5.07 dBm Occ Bw 4.525474525 MHz T1 1 7BB.4645 MHz 3,61 dbm Occ Bw 9.090909091 MHz
T2 i 795.25774 MHz .50 dbm T2 i 757.5554 MHz 8.81 dém
L JU ] L L JU ] -

TEL: 886-3-327-0868 Page Number 1 A9-9 of 30
FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG380306B

Conducted Band Edge

LTE Band 14 / 5MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Spectrum || Spectrum "y
Ref Level 30.00 dBm  Offset 10.90 d& Mode Auto FFT Ref Level 30.00 d8m Offset 10.90 de Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@1 AvaPwr [@1 avgPwr
Limit §heck PAES Limit heck PAES
o0 thJH sPURIOUS ) INE_ABS PASS 20 th‘.‘P' SPURIOUS _LINE_ABS PASS n
10 dBm 10 dBm P‘
0ds l 0 dem ‘ l
-10 dem -10 dBm
SPURIOUS_LINE_ABS_ \ | SPURIOUS_LINE_ABS_ | l
-20 d8m )J L -20 dBm: rj
-30 dBm ,'[ L\ ﬂ I -30 dBm L'L
. t b
e i I I At
| W_,.,—\,J " [IRGER Y
S | 2 - e T SO O, ]
-60 d@m = -60 dBm Fonatshs
Start 758.0 MHz 6005 pts Stop 806.0 MHz || Start 758.0 MHz 5005 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
___Range Low RangeUp | RBW | Frequency | __Powerabs |  atimit | Rangelow | RangeUp | RBW | Frequency |__Powerabs | aAlimit |
756.000 MHz 769,000 Mz 100.000 kHz 75804545 MHz -45,94 dbm -32.94 db 758.000 MHz 769.000 MHz 100.000 kHz 758.89560 MHz -46.56 dBm -33.56 db
769.000 MHz 775.000 MHz 5.250 kHz 774,26987 MHz -59.05 dBm -24.05 dB 769.000 MHz 775.000 MHz £.250 kHz 774.92507 MHz -58.94 dBm -23.94 dB
775.000 MHz 788,000 MHz 100,000 kHz 78700351 MHz -16.81 dém -3.81 d8 775.000 MHz 788.000 MHz 100.000 kHz 765,51209 MHz -40.96 dBm -27.96 d&
788.000 MHz 799,000 MHz 100,000 kHz 788,35714 MHz 22,51 dBm -7.45 dB 786,000 MH= 789,000 MH2 100,000 kHz 78765385 MHz 21.49 dBm “aElds
799.000 MHz 806,000 MHz 6.250 kHz 803,64685 MHz -53,39 dBm -18.39 dB 799.000 MHz 806.000 MH2 6.250 kH2 700 55564 MHz 5526 dBm 1795 B
Y
i b i [ o
Date: 2 201 Date: 2.AUG.2023 21:15:42

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

pectru :E' Spectrum "y
Ref Level 30.00 dBm  Offset 10.90 d& Mode Auto FFT Ref Level 30.00 dem  Offset 10.90 de Mode Auto FFT
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit fheck PAES Limit Gheck PARS
o0 dblfie_§PURIOUS LINE ABS pABS 20 chiRe_BPURIOUS LINE ABS PAES
10 dBm 10dBm ‘“‘W
0 dby M1| 0 dem ‘ ‘""ll
-10 dem -10 dém : |
SPURIOUS_LINE_ABS_ ]‘ [ SPURIOUS_LINE_AB5_ | \
-20 dem ] k -20 dem /, v
-30 dem L S -30 dém N
1 | Jm,«-v\ w\“ T 7 ]
-40 dBm -40 dBm wnat
TG e H] ES s S et s sk oo H\M
-60 dBim I A-J -60 dem | -
Start 758.0 MHz 6005 pts Stop 806.0 MHz Start 758.0 MHz 5005 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
756.000 MHz 769.000 bz 100.000 kHz 756, 15334 MH2 -46.37 dBm -33.37 d8 756.000 MHz 769.000 MHz 100.000 kHz 760,80769 MHz -46.62 dbrm -33.62 dB
769.000 MHz 775,000 MHz 5.250 kHz 774,07496 MHz -58.62 dBm -23.62 dB 769.000 MHz 775,000 MHz 6.250 kHz 77494306 MHz -59.13 dBm -24.13 dB
775.000 MHz 788,000 MHz 100,000 kHz 78799351 MHz -20.68 dém -7.68 d8 775.000 MHz 788.000 MHz 100.000 kHz 767.31818 MHz -40.19 dem -27.19 d8
788.000 MHz 799.000 MHz 100,000 kHz 789,66484 MHz 5.35 dBm -21.65 dB 788 000 MH= 789.000 MHz 100.000 kHz 705 13736 MHz 580 dBm 212048
799.000 MHz 806,000 MHz 6.250 kHz 799,01748 MHz -53.31 dBm -18.31 d8 795,000 MHz 806,000 MHz & 250 ks 259.00450 MHz 3154 cbm 54 db
Y
I it i
pases 2. =0 Date: 2.AUG.2023 21:16:43
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG380306B

LTE Band 14 / 5MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Spectrur || Spectrum "y
Ref Level 20.00 dém  Offset 10,90 dB Mode Auto FFT Ref Level 30,00 dém  Offset 10.90 dg Mode Auto FFT
SGL Count 100/100 SGL Count 100,100
@1 AvaPwr [@1 avgPwr
Limit §heck PABS Limit Gheck PAES
o0 dh’_ﬂ! BPURIOUS ) INE_ABS PABS 20 dhi‘\L.‘P' SPURIOUS_LINE_ABS PASS ],)
10 dém 10 dBm I‘
ode { 0 dBm i
-10 dem -10 dBm ‘
SPURIOUS_LINE_ABS_ \ [ SFURIOUS_LNE_ABs_ l ‘
20 dem )} i 20 dBm J L
-30 dem 1 % -30 dem \
-40 dBm f\,w\, f\ Mlvn\ vull -40 dBm W,Jﬂwl\ FI l,\
et \pralt N W
e e e bbbt dton R S NN ) S ks e ‘
| | U i
60 dem v & A -60 dBm | J b
Start 758.0 MHz 6005 pts Stop 806.0 MH2 Start 758.0 MHz 5005 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
Range Low RangeUp | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
756000 MH2 769,000 MHz 100.000 kHz 758.34615 MHz -46.32 dBm -33.32 d8 756.000 MHz 769.000 MHz 100.000 kHz 759.17033 MHz ~46.18 dbm -33.18 db
768.000 MHz 775,000 MHz 6.250 kHz 77288456 MHz -58.96 dém -23.96 d& 769.000 MHz 775.000 MHz 5.250 kHz 771.70030 MHz -58.83 dBm -23.83 dB
775.000 MHz 788,000 MHz 100,000 kHz 787.99351 MHz -15.56 dBm 775.000 MHz 788,000 MHz 100.000 kHz 78548701 MHz -41.96 dBm -28.96 dB
786,000 MHz 799.000 MHz 100,000 kHz 788.34615 MHz 21,68 dbm 788,000 MHz 799,000 MHz 100,000 kHz 79764286 MHz 21,65 dBm -8.35 db
799.000 MHz 205.000 MHz 5.250 kHz B803.64585 MHz -54.62 dém -19.62 dB 759.000 MHz 806,000 MHz £.250 kHz 7599.01049 MHz -52.25 dbm -17.25 db
Y
) I [ >

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrur || Spectrum "y
Ref Level 30.00 dBm  Offset 10.90 d& Mode Auto FFT Ref Level 30.00 dem  Offset 10.90 de Mode Auto FFT
5GL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 AvgPwr
Limit §heck PABS Limit Gheck PABS
o0 dblfie_§PURIOUS LINE ABS pABS 20 chiRe_BPURIOUS LINE ABS PAES
10 dBm 10 dBm
JORST— r:w.,
0de WI 0 dBm wl‘
-10 dem -10 dBm ‘ -
SPURIOUS_LINE_ABS_ \ [ SPURIOUS_LINE_ABS_ } |
-20 d8m T -20 dem j L
-30 dém /“‘"’ I \'\.,\_\ -30 dBm /,\,JJ o
-40 dam = ~40 dBm s
) /
o o M e
it AP 1R I [ X5 Gt - S ™
60 dBm 60 dBm _—
Start 758.0 MHz 6005 pts Stop 806.0 MHz Start 758.0 MHz 5005 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
758.000 MHz 769,000 MHz 100,000 kHz 760,48901 MHz -46.79 dBm -33.79 dB 758.000 MHz 769.000 Mz 100,000 kHz 758.02747 Wiz —46.57 com T
769.000 MHz 775,000 MHz 5.250 kHz 774,45277 MHz -59.03 dBm -24.03 d8 769.000 MHz 775,000 MHz 6.250 kHz 774.19381 MHz -58.95 dBm -23.95 dB
775.000 MHz 788,000 MHz 100,000 kHz 78799351 MHz -19.51 dém -6.91 d8 775.000 MHz 788.000 MHz 100.000 kHz 767.02857 MHz -41.86 dBm -28.96 dB
788.000 MHz 799.000 MHz 100,000 kHz 789.82967 MHz 7.35 dBm -22.65 dB 788 000 MH= 789.000 MHz 100,000 kHz 704 21420 MHZ 509 dBm 1ol de
799.000 MHz 806,000 MHz 6.250 kHz 799,01049 MHz -54.65 dBm -19.65 dB 795,000 MHz 806,000 MHz 8250 kiiz 759.04545 MHz 4355 chm S5 db
Y
I it i
21:17:43
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Report No. : FG380306B

LTE Band 14 / 5MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

] ] o
Spectrur || Spectrum "y
Ref Level 20.00 dém  Offset 10,90 dB Mode Auto FFT Ref Level 30,00 dém  Offset 10.90 dg Mode Auto FFT
SGL Count 100/100 SGL Count 100,100
@1 AvaPwr [@1 avgPwr
Limit §heck PABS Limit Gheck PAES
o0 dh’_ﬂ! BPURIOUS ) INE_ABS PABS 20 th‘.‘P SPURIOUS_LINE_ABS PASS
10 dBm 10 dBm Iﬂ\
ode \ 0 dBm H
-10 dem -10 dBm
SPURIOUS_LINE_ABS_ [ 1 [ SFURIOUS_LNE_ABs_ ‘ l
-20 dBm l\ -a0 dem J L
-30 dBm J H n -30 dBm J L
40 dam 4 | 40 dBm f ﬂ
WL ]
Al il [
S e e [t S el M\‘I e SHHEm by (AN et "f"j\-"w"vw"'"”\’“f Hins
oo | ) | ' o
o - ]
50 dem A -60 dBm o
Start 758.0 MHz 6005 pts Stop 806.0 MH2 Start 758.0 MHz 5005 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
Range Low RangeUp | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
758.000 MHz 769,000 MHz 100,000 kHz 758,11538 MHz -46.71 dBm -33.71 dB 756.000 MHz 260.000 Mz 100,000 kiiz 758 30220 T 4654 b XTYT
768.000 MHz 775,000 MHz 6.250 kHz 774.13793 MHz -58.86 dém -23.86 d& 769.000 MHz 775.000 MHz 5.250 kHz 771.48051 MHz -59.19 dBm -24.19 dB
775.000 MHz 788,000 MHz 100,000 kHz 787.99351 MHz -21,3% dém 775.000 MHz 788,000 MHz 100.000 kHz 785,51299 MHz -42.65 dBm -20.65 d&
788.000 MHz 799,000 MHz 100000 kHz 788.36813 MHz 20.08 dBm 786.000 MHz 799,000 MHz 100000 kHz 707 28454 Mie 2075 dom e
799.000 MHz 508,000 MHz 5.250 kHz B803.64585 MHz -54.91 dBm -19.01 dB 799.000 MHz B06.000 MHz 6.250 kHz 799,01048 MHz -52.43 dBm -17.43 dB
Y
) I [ >

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

] ] o
Spectrur || Spectrum "y
Ref Level 20.00 dém  Offset 10,90 dB Mode Auto FFT Ref Level 30,00 dém  Offset 10,90 de Mode Auto FFT
SGL Count 100/100 SGL Count 100,100
@1 AvaPwr (@1 AvgPwr
Limit §heck PARS Limit Gheck PABS
20 dhipe_§PURIOUS LINE ABS PASS 20 chiRe_BPURIOUS LINE ABS PASS
10 dBm 10 dBm
oan MWI o dom | "Wl
-10 dem -10 dBm
SPURIOUS_LINE_ABS_ N [ SFURIOUS_LNE_ABs_ J l
20 dem \ 20 dem ! -
-30 dBm Mj‘ V‘J\,\,\ -30 dem /'J \
S T L A
40 dem ,,-’"MM -40 dBm o
A F'WM L\\'| A st e
ki "““"*‘“’“"“'I _J TN i e =
60 dBm e -60 dBm
Start 758.0 MHz 6005 pts Stop 806.0 MH2 Start 758.0 MHz 5005 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
756000 MH2 769,000 MHz 100.000 kHz 758.99451 MHz -46.73 dBm -33.73 d8 756.000 MHz 769.000 MHz 100.000 kHz 763.92857 MHz ~46.87 dbm -33.87 db
768.000 MHz 775,000 MHz 6.250 kHz 771,61319 MHz -59.08 dém -24.08 de 769.000 MHz 775.000 MHz 5.250 kHz 773.63636 MHz -59.01 dBm -24.01 dB
775.000 MHz 788.000 MHz 100.000 kHz 78799351 MHz -21.96 dém -8.96 d& 775.000 MHz 788.000 MHz 100.000 kHz 787.79870 MHz -40.80 dBm -27.80 dB
788.000 MHz 799,000 MHz 100000 kHz 788.74176 MHz 6.26 dBm -23.74 dB 788 000 MH= 799,000 MHz 100.000 kHz 704 02747 e .57 dbm 2343 db
799.000 MHz 508,000 MHz 5.250 kHz 79902448 MHz -55.12 dBm -20.12 d& 799.000 MHz B06.000 MHz 6.250 kHz 799,30420 MHz -45.43 dBm -10.43 dB
Y
I 1 P
20:3%8:20
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG380306B

LTE Band 14 / 5MHz / 256 QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

] ] o
Spectrur || Spectrum "y
Ref Level 20.00 dém  Offset 10,90 dB Mode Auto FFT Ref Level 30,00 dém  Offset 10.90 dg Mode Auto FFT
SGL Count 100/100 Escl_ Count 100,100
@1 AvgPwr @1 AvgPwr
Limit §heck PARS Limit Gheck PAES
o0 dh’_ﬂ! BPURIOUS ) INE_ABS PABS 20 th‘.‘P' SPURIOUS_LINE_ABS PASS
10 dBm ‘ 10 dBm ﬁ
ode % 0 dBm H
-10 dem -10 dBm ]
SPURIOUS_LINE_ABS_ ‘ [ SFURIOUS_LNE_ABs_ | l
-20 dBm J L -a0 dem , T
-30 dBm —3 -30 dBm + ‘
— W]l — Ly
-40 dBm -40 dBm fr
P bl Il 1 T
N —
S e L"-J'W‘*—#‘w"] o | Pt S A ]
-0 dem ‘ s A -50 dBm L'\ e it
Start 758.0 MHz 6005 pts Stop 806.0 MH2 Start 758.0 MHz 5005 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
Range Low RangeUp | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
756000 MH2 769,000 MHz 100.000 kHz 758.74176 MHz -46.64 dBm -33.64 dB 756.000 MHz 769.000 MHz 100.000 kHz 758,44505 MHz ~46.63 dbm -33.63 db
768.000 MHz 775,000 MHz 6.250 kHz 774,40780 MHz -58.85 dém -23.95 d& 769.000 MHz 775.000 MHz 5.250 kHz 770.09391 MHz -59.12 dBm -24.12 dB
775.000 MHz 788.000 MHz 100.000 kHz 78799351 MHz -20.35 dém -7.35 d& 775.000 MHz 788.000 MHz 100.000 kHz 785.50001 MHz -44.19 dBm -31.19 dB
788.000 MHz 799,000 MHz 100000 kHz 788.31319 MHz 17.33 dBm -12.67 dB 788 000 MH= 799,000 MHz 100.000 kHz 707 54256 WMHe 16.89 dBm 1311 b
799.000 MHz 205.000 MHz 5.250 kHz B803.64585 MHz -56.37 dém -21.37 d& 759.000 MHz 806,000 MHz £.250 kHz 7599.01748 MHz -54.78 dBm -15.78 db
Y
) I [ >

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

] ] o
Spectrur || Spectrum "y
Ref Level 20.00 dém  Offset 10,90 dB Mode Auto FFT Ref Level 30,00 dém  Offset 10,90 de Mode Auto FFT
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 AvgPwr
Limit §heck PABS Limit fheck PABS
20 dhipe_§PURIOUS LINE ABS PABS 20 ghifie_§PURIOUS LINE 4BS PASS
10 dBm 10 dBm
0B “‘\ 0 dem I \‘7}
-10 dem -10 dBm ‘
SPURIOUS_LINE_ABS_ [ 1 [ SFURIOUS_LNE_ABs_ J l
-20 dBm t -a0 dem ¥
| \ / \
-30 dBm -30 dBm
L1 | e P L T L7
-40 dam r-"ﬂ S 40 dBm
e aa! EELIEVIVIYEN. P M“‘] s T [NPSPR S b
I} ““"'I J S e sy [
60 dBm -60 dBm M
Start 758.0 MHz 6005 pts Stop 806.0 MH2 Start 758.0 MHz 5005 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
758.000 MHz 769,000 MHz 100,000 kHz 758,58791 MHz -46.30 dBm -33.30 dB 756.000 MHz 260.000 Mz 100,000 kiiz 758 00242 T 4606 oo “33.06 08
768.000 MHz 775,000 MHz 6.250 kHz 773.88006 MHz -59.01 dém -24.01 d& 769.000 MHz 775.000 MHz 5.250 kHz 774.07992 MHz -59.18 dBm -24.18 dB
775.000 MHz 788,000 MHz 100,000 kHz 787.99351 MHz -24,55 dem -11.55 d8 775.000 MHz 788,000 MHz 100.000 kHz 787,27922 MHz -43.45 dBm -30.45 dB
788.000 MHz 799,000 MHz 100000 kHz 789.36813 MHz 4.16 dBm -25.84 dB 788 000 MH= 799,000 MHz 100.000 kHz 795 07143 MHe ST dbm ~2t.23 db
799.000 MHz 508,000 MHz 5.250 kHz 799 55594 MHz -56.35 dBm -21.35 dB 799.000 MHz B06.000 MHz 6.250 kHz 799.22727 MHz -46.00 dBm -11.00 dB
Y
I 1 P
21:21:47
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG380306B

LTE Band 14 / 10MHz / QPSK

LTE Band 14 / 10MHz / 16QAM

Band Edge / Full RB

Band Edge / Full RB

Spectrum u/? Spectrum u,?
Ref Level 30,00 dém Offset 10,90 dB Mode Auto FFT Ref Level 30.00 dém Offset 10.90 dB Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@1 Avgrwr (@1 Avgrwr
Limit ¢heck PABS Limit ¢heck
20 dbife_$PURIOUS LINE_ABS PABS 20 dblfe_$PURIOUS LINE ABS
10 dem 10 dBnmr
SO RN &
N
0 dBm- r‘u "} 0 dBm- {"’“ l
-10 dBm ‘ -10 dBm
SPURIOUS_LINE_ABS_ | l [ SPURIOUS_LINE_ABS_ , \
-20 dBrv -20 dBm
/ \ |
d A 4 \
=30 dBr -30 dBm ¥ |
rrw-_,,./-l""“"' e ]
-40 dB 40 dBm
—— ot B s ||| SO T "
I oy e R -m| J ST i o A A v T,
60 dB . 60 dBm
Start 758.0 MHz 5005 pts Stop 806.0 MHz Start 758.0 MHz 5005 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
758.000 MHz 769.000 MHz 100.000 kHz 758.25824 MHz -46.70 dBm -33.70 dB 758,000 MHz 769.000 MHz 100.000 kHz 758.91758 MHz -46.39 dBm -33.39 dB
769,000 MHz 775.000 MHz 6.250 kHz 774.01998 MHz -58.87 dBm -23.87 dB 769,000 MHz 775.000 MHz 6,250 kHz 774.52047 MHz -59.20 dBm -24,20 dB
775.000 MHz 788.000 MHz 100.000 kHz 787.99351 MHz -25.01 dBm -12.01 dB 775,000 MHz 788.000 MHz 100.000 kHz 787.99351 MHz -27.72 dBm -14.72 dB
788,000 MHz 799.000 MHz 100.000 kHz 791.77473 MHz 5.54 dBm -24.46 dB 788,000 MHz 799.000 MHz 100.000 kHz 791.31319 MHz 4.53 dBm -25.47 dB
799,000 MHz 806.000 MHz 6,250 kHz 799.01049 MHz -41.56 dBm -6.56 dB 799,000 MHz 806.000 MHz 6.250 kHz 799.65385 MHz -44,10 dBm -0,10 d&
—_—
L ] (] (]

LTE Band 14 / 10MHz / 64QAM

LTE Band 14 / 10MHz / 256QAM

Band Edge / Full RB

Band Edge / Full RB

Spectrum

SGL Count 100/100

Ref Level 30,00 dém Offset 10,90 dB

Mode Auto FFT

Spectrum

Ref Level 30.00 dém
SGL Count 100/100

Offset 10.90 dB Mode Auto FFT

@1 Avgrwr (@1 Avgrwr
Limit ¢heck PABS Limit ¢heck
20 chife_SPURIOUS LINE ABS PABS 20 dbife_$PURIOUS LINE ABS
10 dem 10 dBnmr
0 dBm { - "‘\ 0 dBm ‘- .
-10 dBm -10 dBm I
SPURIOUS_LINE_ABS_ } ‘ [ SPURIOUS_LINE_ABS_ , ‘
-20 dBrv T T -20 dBm T
JJ \ / \
-30 der -30 dBm f
v, — U X
40 de I’_,u.,l 40 dBm M\/J
L. ol
S R et "'I Jl"'m' - T T e ,,‘ Jr--m
-60 dB -60 dBm
Start 758.0 MHz 5005 pts Stop 806.0 MHz Start 758.0 MHz 5005 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
758.000 MHz 769.000 MHz 100.000 kHz 760.24725 MHz -46.72 dBm -33.72 dB 758,000 MHz 769.000 MHz 100.000 kHz 758.09341 MHz -46.15 dBm -33.15 dB
769,000 MHz 775.000 MHz 6.250 kHz 774.77522 MHz -59,16 dBm -24,16 dB 769,000 MHz 775.000 MHz 6,250 kHz 774.87712 MHz -58.85 dBm -23.85dB
775.000 MHz 788.000 MHz 100.000 kHz 787.99351 MHz -30.90 dBm -17.90 dB 775,000 MHz 788.000 MHz 100.000 kHz 787.99351 MHz -32.75 dBm -19.75 dB
788,000 MHz 799.000 MHz 100.000 kHz 792.79670 MHz 3.64 dBm -26.36 dB 788,000 MHz 799.000 MHz 100.000 kHz 788.82967 MHz 1,77 dBm -28.23 dB
799,000 MHz 806.000 MHz 6,250 kHz 799.45804 MHz -46,70 dBm -11.70 dB 799,000 MHz 806.000 MHz 6.250 kHz 799.36713 MHz -47,09 dBém -12.09 dg
_—
L ] i ) A
D 21:43:56 21:46:24
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG380306B

Conducted Spurious Emission

LTE Band

14 / 5SMHz

Lowest Channel / QPSK Middle Channel / QPSK
Spectrul u/? Spectrum u,?
Ref Level 0.00 dém  Offset 10.90 dB Mode Auto Sweep Ref Level 0,00 dBm Offset 10,90 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@1 AvgPwr
PARS Limit Fheck
INE_ABS PABS 10 éé%ﬁ JRIOUS INE_ABS
[ SPURIOUS_LINE_ABS_
-20 dBm
-30 dBm
-40 dBm -40 dBm
e e Sy P e o W
-50 dBm -50 dbm
70 d8 70 dBm
-80 dBm -80 dBm
-90 der -90 dBm
Start 30.0 MHz 33004 pts Stop 8.0 GHz Start 30.0 MHz 33004 pts Stop 8.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit RangeLow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 7E8.000 MHz 100.000 kHz 726.96500 MHz ~53.84 dbm ~40.84 dB 30,000 MHz 756.000 MHz 100.000 kHz 718.18105 MHz -52.55 dBm -39.85 dB
805.000 MHz 1.000 GHz 100.000 kHz 805.17058 MHz -53.28 dBm -40.25 dB 805,000 MHz 1,000 GHz 100.000 kHz 806.19408 MHz -45.55 dBm -32.55 db
1.000 GHz 3.000 GHz 1.000 MHz 1.57711 GHz -45.14 dBm -32.14 dB 1.000 GHz 3,000 GHz 1.000 MHz 1.58210 GHz -45,10 dBm -32.10 dB
3.000 GHz 8,000 GHz 1.000 MHz 6.89786 GHz -41.47 dBm -28.47 dB 3.000 GHz 8,000 GHz 1.000 MHz 6.97185 GHz -41.59 dBm -28.59 dB
—_— —
l )i ) 2 ] [
i Z.AUG.2023 2c 20 21:00:10
Highest Channel / QPSK
Specti 1
Ref Level 0.00 dBm  Offset 10.90 dB Mode Auto Swesp
SGL Count 1004100
(@1 AvgPwr
Limit Fheck PARS
.10 éé”H sPURIOUS, INE_ABS PABS
| SPURIOUS_LINE_ABS_
-20 der
-30 de
-40 dB:
v e | U
-50 dém J ¥
-70 des
-80 dBm
-0 dem
Start 30.0 MHz 33004 pts Stop 8.0 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
20.000 MHz 758,000 MHz 100.000 kHz 755,20952 MHz -56.87 dém -43.87 aB
805.000 MHz 1,000 GHz 100.000 kHz 805.51175 MHz -43.69 dBém -30.69 d&
1.000 GHz 3.000 GHz 1.000 MHz 1.58710 GHz -44.95 dBm -31.95 d&
3.000 GHz 9,000 GHz 1.000 MHz 6.99585 GHz -41,55 dBm -28.55 dB
il
JL )
Date: Z.AUG.Z202Z3 3
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ssamonias. FCC RADIO TEST REPORT Report No. : FG380306B

LTE Band 14 / 10MHz

Middle Channel / QPSK

Spectrum
Ref Level 0.00 dBm  Offset 10.90 dB Mode Auto Swesp
SGL Count 1004100
(@1 AvgPwr
Limit \‘lhﬁrk
ine sPURIOUS, INE_ABS
BLR L i
[ SPURIOUS_LINE_ABS
-20 des
-30 de
-40 dB:
. e W o S
-50 dém —
-70 des
-80 dem
-00 der
Start 30.0 MHz 33004 pts Stop 8.0 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
20.000 MHz 758,000 MHz 100.000 kHz 500,40131 MHz -56,71 dBm -43.71 a&
805.000 MHz 1,000 GHz 100.000 kHz 806.24281 MHz -45.84 dBém -32.84 d&
1.000 GHz 3.000 GHz 1.000 MHz 1.57761 GHz -45.50 dBm -32.50 dB
3.000 GHz 9,000 GHz 1.000 MHz 6.93886 GHz -41.60 dém -22.60 de
T
Date: 2 21z
TEL: 886-3-327-0868 Page Number 1 A9-16 of 30
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ssamonias. FCC RADIO TEST REPORT Report No. : FG380306B

Mask

LTE Band 14 / 5MHz / QPSK

Lowest Channel / 1RB

Spectrum = Spectrum vy
Ref Level 30.00 d8m __Offset 10.90 dB Mode Sweep Ref Level 30.00 d8m _ Offset 10.90 d& Mode Sweep
(@ 17m Max [@1°m Max
Limit §heck vafks Limit §heck vafks
201 20 "
20 dbm (\ 20 dbm [.
10 di [ 10 di i
o - o T
[ /
204 204 J
a0 -0
40 40
A A
e T ) (— - o o Nl
50-dgm-=] = L 50,4 =
60 d 60 d
CF 790.5 MHz 691 pts Span 25.0 MHz CF 790.5 MHz 691 pts Span 25.0 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
Tx Power 24.48 dBm Tx Bandwidth 5.000 MHz RBW 100.000 kHz Tx Power 24.96 dBm Tx Bandwidth 5.000 MHz RBW 100.000 kHz
Range low | RangelUp | RBW | Fraquency | PowerAbs | PowerRel |  ALimit | Range low | RangelUp | RBW | Frequency | PowerAbs | PowerRel |  Alimit |
-12,500 MHz 000 MHz | 100000 kHz  764,53986 MHz 40,23 dbm -20.91d8 -12,500 MHz -5.000 MRz | 100.000kHz  763,99638 MHZ 42,20 dBm -66.7 -3L76dB
500 MHz | 100.000 kHz | 78708188 MHz -17.33 dBm 1681 d8 2500 MKz | 100.000kHz | 786,17020 MHz -43.99 dBm 68,35 dE 43,35 dB
5.000 MHz | 100.000kHz 79482871 MHz 44,68 dBm -44.15 dB 5.000 MHz | 100.000kHz 79301812 MHz -17.13 dBm 4154 dB -16.54 db
12.500 MKz | 100.000 kHz | 79602536 MHz 43,56 dBm -33.03 d8 12.500 MKz | 100.000 kHz | 79595290 MHz ~41.75 dBm 66.11 dE 311148
L JL J L JL J AR e

Lowest Channel / Full RB

Spectrum

Ref Level 30.00 dBm__ Offset 10.90 db Mode Sweep

Limit §heck vafks
20
20 b
10 d
0 de:
20d .
-30 = =
pu=
/
60 d
CF 790.5 MHz 691 pts Span 25.0 MHz
Spectrum Emission Mask Standard: None
T Power 24.96 dBm Tx Bandwidth 5.000 MHz RBW 100.000 kHz
Rangelow | Rangeup | RBW | Frequency | Power Abs | PowerRel | ALimit
~12.500 MHz “5.000 MRz | 100.000 kHz 78533606 MHZ ~30.50 dBm 10,05 dB
-5.000 MHz -2.500 MHz | 100.000kHz | 767,98168 MHz -18.13 dBm -18.55 db
2,500 M 5.000MHz | 100.000kHz  793.01812 MHz -18.60 dBm -17.95d8
5.000 MHz 12.500 MKz | 100.000 kHz | 79569928 MHz -30.26 dBm 19,62 d&

TEL: 886-3-327-0868 Page Number 1 A9-17 of 30
FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG380306B

LTE Band 14 / 5MHz / 16QAM

Lowest Channel / 1RB

Spectrum

(=)

Spectrum

Ref Level 30.00 dgm

Offset_10.90 d&

Mode Sweep

Ref Level 30.00 dgm

Offset_10.90 d&

Mode Sweep

@ 1rm Max @ 1°m Max

Limit Jhack vafs Limit Jhack vafs

20 20
20 dbim 20 dbim
10d 10d
0 0
-ind -ind
20d 20d
30 30
40 | 40
- VL {

“ P A et | — . e} .
e e
CF 790.5 MHz 691 pts Span 25.0 MHz CF 790.5 MHz 691 pts Span 25.0 MHz

Standard: None Spactrum Emission Mask Standard: None

Tx Bandwidth 5.000 MHz RBW 100.000 kHz 23.92 dBm Tx Bandwidth 5.000 MHz RBW 100.000 kHz
Range low | RangelUp | RBW | Fraquency | PowerAbs | PowerRel |  ALimit | Range Up | RBW | Fraquency | PowerAbs | PowerRel |  Alimit
-12,500 MHz -5.000 MRz | 100.000KHz 76487454 MHzZ 4112 dém -20.96 0B -5.000 MRz | 100.000KHz  764,03261 MHz ~+3.33 dbm -3225d8
500 MHz | 100.000 kHz | 78798188 MHz “16.17 dBm 1495 d8 2500 MKz | 100.000kHz | 78620652 MHz -45.18 dBm 44,10 dB
5.000 MHz | 100.000 kHz  794,86554 MHz -45.00 dBm -43.77 dB 5.000 MHz | 100.000kHz 79301812 MHz -16.17 dBm -15.09 db
12.500 MKz | 100.000 kHz | 79602536 MHz 43,30 dBm -32.58 dB 12.500 MKz | 100.000 kHz | 79606159 MHz ~41.10 dBm 2 de

Lowest Channel / Full RB

Ref Level 30.00 dBm

Offset_10.90 d& Mode Sweep

[@17m Max
Limit §heck vafks
20
20 b
10 d
0 de:
-10
20d
-30 ——
A
-40 -
e
60 d
CF 790.5 MHz 691 pts Span 25.0 MHz
Spectrum Emission Mask Standard: None
T Power 23.92 dBm Tx Bandwidth 5.000 MHz RBW 100.000 kHz
Rangelow | Rangeup | RBW | Frequency | Power Abs | PowerRel | ALimit
~12.500 MHz “5.000 MRz | 100.000 kHz 785 48188 MHZ ~32.68 dBm ~56.00 dE ~21.00 dB
-5.000 MHz 500 MHz | 100.000kHz | 767,98188 MHz -15.33 dBm -43.31 dB -18.31dB
2,500 MHz 5.000MHz | 100.000kHz  793.01812 MHz -13.76 dBm -43.08 dB -18.08 d&
5.000 MHz 12.500 MKz | 100.000 kHz | 79566304 MHZ -33.11 dBm 56,42 dB 2142 dB
L JL J Aennannn) we

TEL:
FAX:

886-3-327-0868
886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG380306B

LTE Band 14 / 5MHz / 64QAM

Lowest

Channel / 1RB

Spectrum = Spectrum
Ref Level 30.00 dBm__ Offset _10.90 d& Mode Sweep Ref Level 30.00 d8m __Offset 10.90 dB Mode Sweep
(@ 17m Max [@1°m Max
Limit §heck vafks Limit §heck vafks
201 201
200B5 i 200B5 "
10 d ‘ 10 d | ‘
o o
Bl T
|
10 '\ 10 7
-z20d i -z20d l
/ [y
-0 + -0 T
Al Y i "
-4 — T + ‘ -4 |
A - N - [
o SNV L 0.l - o i L ST [,
60 d 60 d
CF 790.5 MHz 691 pts Span 25.0 MHz CF 790.5 MHz 691 pts Span 25.0 MHz
Standard: None Spectrum Emission Mask Standard: None
Tx Bandwidth 5.000 MHz RBW 100.000 kHz 22.91 dBm Tx Bandwidth 5.000 MHz RBW 100.000 kHz
Range low | RangelUp | RBW | Frequency | Power Abs | PowerRel |  Alimit | Range Up | RBW | Fraquency | PowerAbs | PowerRel |  Alimit |
-12,500 MHz -5.000 MRz | 100.000KHz 76445736 MHzZ ~$2.30 dem -65.41 dB -30.41d8 -5.000 MRz | 100.000kHz  764,90217 MHz 4432 dBm -3233d6
500 MHz | 100.000 kHz | 78798188 MHz ~17.02 dBm -15.12 d8 2500 MKz | 100.000 kHz | 786,13406 MHz -45.62 dBm
5.000 MHz | 100.000kHz 79482871 MHz 45,61 dbm -43.72 d 5.000 MHz | 100.000kHz 79301812 MHz -18.87 dBm
12.500 MKz | 100.000 kHz | 79602536 MHz 44,33 dBm -32.44 dB 12.500 MKz | 100.000 kHz | 796 46014 MHz 43,53 dBm
Ref Level 30.00 dBm__ Offset 10.50 dB Mode Sweep
[@17m Max
Limit §heck vafks
20
20 b
10 d
0 de:
10 ‘E
-20d 1
/ \
-30 — 3
Ty e |
! ana
40 BN S
60 d
CF 790.5 MHz 691 pts Span 25.0 MHz
Spectrum Emission Mask Standard: None
T Power 22.27 dBm Tx Bandwidth 5.000 MHz RBW 100.000 kHz
Rangelow | Rangeup | RBW | Frequency | Power Abs | Power Rel | ALimit
~12.500 MHz ~5.000 MRz | 100.000 kHz 78519203 MHZ ~32.22 dBm 54,60 dE 10,60 dB
-5.000 MHz 100000 kHz | 757.98188 MHz -20.35 dBm -42.62 dB -i7.62dB
2,500 MHz 100.000kHz | 793.01812 MHz -21.61 dBm -43.33 dB -18.88 dB
5.000 MHz 12.500 MKz | 100.000 kHz | 79551812 MHz “34.28 dBm 56,55 dE 2155 dB
L JL J Aennannn) we

TEL:

886-3-327-0868

FAX: 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG380306B

LTE Band 14 / 5MHz / 256QAM

Lowest Channel / 1RB

Spectrum = Spectrum
Ref Level 30.00 dBm__ Offset _10.90 d& Mode Sweep Ref Level 30.00 d8m _ Offset 10.90 d& Mode Sweep
(@ 17m Max [@1°m Max
Limit §heck vafks Limit §heck vafks
201 201
20 dbim 20 dbim
i f
10 d 10 d -
o | o ‘
| k j
f |
i
-z20d t -z20d fJ
-20 -20 “I
40 40 f 1 ““\\
o " A M g,
o NN | s dome [ W W .
60 d 60 d
CF 790.5 MHz 691 pts Span 25.0 MHz CF 790.5 MHz 691 pts Span 25.0 MHz
Standard: None Spectrum Emission Mask Standard: None
Tx Bandwidth 5.000 MHz RBW 100.000 kHz 20.16 dBm Tx Bandwidth 5.000 MHz RBW 100.000 kHz
Range low | RangelUp | RBW | Fraquency | Power Abs | PowerRel |  ALimit | Range Up | RBW | Frequency | PowerAbs | PowerRel |  Alimit |
-12,500 MHz -5.000 MRz | 100.000KHz 76433966 MHz 43,84 dbm -26.80 dB -5.000 MRz | 100.000KHz 76421377 MHz 45,05 dBm
500 MHz | 100.000 kHz | 78708188 MHz 20,55 dBm -15.52 d8 2500 MKz | 100.000kHz | 78685870 MHz -45.53 dBm
5.000 MHz | 100.000kHz 79482871 MHz -48.40 dBm -41.37 dB 5.000 MHz | 100.000kHz 79301812 MHz -21.62 dBm
12.500 MKz | 100.000 kHz | 800 48188 MHZ _45.47 dBm -30.44 d8 12.500 MKz | 100.000 kHz | 796 49638 MHZ -45.26 dBm
Ref Level 30.00 dBm__ Offset 10.50 dB Mode Sweep
[@17m Max
Limit §heck vafks
20
20 b
10 d
0 de:
10
!
20 di /
-30 B
-40 -
=
s S T
-5 = 5
60 d
CF 790.5 MHz 691 pts Span 25.0 MHz
Spectrum Emission Mask Standard: None
T Power 20.27 dBm Tx Bandwidth 5.000 MHz RBW 100.000 kHz
Rangelow | Rangeup | RBW | Frequency | Power Abs | Power Rel | ALimit |
~12.500 MHz “5.000 MRz | 100.000 kHz 78537310 MHz ~36.15 dBm 56,41 dE 214148
-5.000 MHz 100000 kHz | 787.87318 MHz -18.87 dBm 39,14 dB 1414 dB
2,500 MHz 100.000kHz | 793,09058 MHz -13.59 dBm -39.36 dB -14.86 d
5.000 MHz 12.500 MKz | 100.000 kHz | 79551812 MHZ -35.49 dBm -55.76 dE 20,76 dB
L JL J CEERREE ]
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG380306B

LTE Band 14 / 5MHz / QPSK

Middle Channel / 1RB

Spectrum

Spectrum

(=)

Ref Level 30.00 d8m __Offset 10.90 dB Mode Sweep Ref Level 30.00 d8m __Offset 10.90 dB Mode Sweep
(@ 17m Max [@1°m Max
Limit §heck vafks Limit §heck vafks
201 201
20 dbm f\ 20 dbm F
10 d { 10 d
o T o ]
i !
10 .
-z20d T -z20d ’
1 [
-0 ] T -0 {
o Iy (W
/ | jod
i~ \ . A
- o IS NSRRI i e
-60 df 60 d
CF 793.0 MHz 691 pts Span 25.0 MHz CF 793.0 MHz 691 pts Span 25.0 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
24.51 dBm Tx Bandwidth 5.000 MHz RBW 100.000 kHz 24.55 dBm Tx Bandwidth 5.000 MHz RBW 100.000 kHz
Range Up | RBW | Fraquency | Power Abs | PowerRel |  ALimit | Range Up | RBW | Fraquency | PowerAbs | PowerRel |  Alimit
- 100.000kHz _ 767.03986 MHz 4173 dbm -66,30 dB -3L.30d8 -5.000 MRz | 100.000kHz 76305435 MHzZ 4116 dBm E -30.71d6
- 100000 kHz | 79048188 MHz ~17.37 dBm 4188 d8 -16.88 d8 -2.500 MKz | 100.000 kHz 7754 MHz -45.13 dBm
5.000 MHz | 100.000kHz  757,29348 MHz 44,17 dBm -63.68 dB -43.68 dB 5.000 MHz | 100.000kHz 79551812 MHz -17.35 dBm
10,500 MKz | 100.000 kHz | 802 98188 MHZ _43.41 dBm 02 d8 -32.92 d8 12.500 MKz | 100.000 kHz | 70848913 MHz ~42.14 dBm
L [ CEREEEE I

Middle Channel / Full RB

Ref Level 30.00 dBm

Offset_10.90 d& Mode Sweep

[@17m May
Limit §heck vafks
20
20 b
10 d —
Y
0 de:
10
/
20 di 1 I
/! Mo
-30 — oy
T
60 d
CF 793.0 MHz 691 pts Span 25.0 MHz
Spectrum Emission Mask Standard: None
T Power 24.25 dBm Tx Bandwidth 5.000 MHz RBW 100.000 kHz
Rangelow | Rangeup | RBW | Frequency | Power Abs | Power Rel | ALimit |
~12.500 MHz ~5.000 MRz | 100.000 kHz 787 98188 MHZ ~33.84 dBm 58.10 dE 23,10 d8
-5.000 MHz 100000 kHz | 79043188 MHz -18.78 dBm 44,03 dB -19.03 db
2,500 MHz 100.000kHz | 795.51812 MHz -13.09 dBm 43.34 dB -18.34d8
5.000 MHz 12,500 MKz | 100.000 kHz | 798,05435 MHz -30.32 dBm 54,57 dB 19,57 d&
L JL J Aennannn) we
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG380306B

LTE Band 14 / 5MHz / 16QAM

Middle Channel / 1RB

Spectrum = Spectrum
Ref Level 30.00 d8m __Offset 10.90 dB Mode Sweep Ref Level 30.00 d8m __Offset 10.90 dB Mode Sweep
(@ 17m Max [@1°m Max
Limit §heck vafks Limit §heck vafks
201
20 dfm F
10 di i
o T
|
4
-z20d
-0
=0 \ U A
A e ~ R
= =5
60 d 60 d
CF 793.0 MHz 691 pts Span 25.0 MHz CF 793.0 MHz 691 pts Span 25.0 MHz
Standard: None Spectrum Emission Mask Standard: None
Tx Bandwidth 5.000 MHz RBW 100.000 kHz 24.02 dBm Tx Bandwidth 5.000 MHz RBW 100.000 kHz
Range low | RangelUp | RBW | Frequency | Power Abs | PowerRel |  Alimit | Range Up | RBW | Frequency | Power Abs | PowerRel |  Alimit
-12,500 MHz -5.000 MRz | 100.000kHz 767 43841 MHz 42,03 dbém -65.98 dB -30.95 0B -5.000 MRz | 100.000kHz 76301812 MHz 4185 dBm -65.87 dE 30,87 db
500 MHz | 100.000 kHz | 790,48188 MHz ~17.60 dBm 4155 d8 1655 d8 2500 MKz | 100.000kHz | 78870652 MHz -44.58 dBm 68,60 dE -43.60 dB
5.000 MHz | 100.000kHz  797,32871 MHz -45.32 dbm -63.28 dB -44.23 B 5.000 MHz | 100.000kHz 79551812 MHz -15.37 dBm -35.99 dB -14.59 db
12,500 MKz | 100.000 kHz | 802 98188 MHZ ~43.60 dBm -32.55 d8 12.500 MKz | 100.000 kHz | 798 52536 MHZ ~41.49 dBm 51dE 51d8
L J L J AR e

Middle Channel / Full RB

Ref Level 30.00 dBm__ Offset 10.90 db

Mode Sweep

[@17m May
Limit §heck vafks
20
20 b
10 d
ol
0 de:
-10 ,x
20d
-30 = o
-40 =
- —
s
60 d
CF 793.0 MHz 691 pts Span 25.0 MHz
Spectrum Emission Mask Standard: None
T Power 23.26 dBm Tx Bandwidth 5.000 MHz RBW 100.000 kHz
Rangelow | Rangeup | RBW | Frequency | Power Abs | PowerRel | ALimit
~12.500 MHz “5.000 MRz | 100.000 kHz 787 83606 MHZ ~35.20 dBm 58,26 OB 23,46 dB
-5.000 MHz 100000 kHz | 79043188 MHz -20.33 dBm 43,65 dB -18.65 db
2,500 MHz 100.000kHz | 795.51812 MHz -20.06 dBm 4332 dB -18.32d8
5.000 MHz 12,500 MKz | 100.000 kHz | 798,05435 MHz 32,69 dBm 55,95 dB 20,95 dB
L JL J Aennannn) we

TEL:
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG380306B

LTE Band 14 / 5MHz / 64QAM

Middle Channel / 1RB

Spectrum | Spectrum %
Ref Level 30.00 dBm__ Offset _10.90 d& Mode Sweep Ref Level 30.00 d8m __Offset 10.90 dB Mode Sweep
[@1°m Max
heck vafks Limit §heck vafks
201
i a0
10 d
0 da f ‘, 0 da
-10 dBm: \ -10 dBm: i
-20 dBm -20 dBm "
AL
30 dBm I - -30 dam
40 dem b -40 dem
e - J— et o W NN,
-60 dBm -60 dBm
CF 793.0 MHz 691 pts Span 25.0 MHz CF 793.0 MHz 691 pts Span 25.0 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
Tx Power 22.99 dBm Tx Bandwidth 5.000 MHz RBW 100.000 kHz Tx Power 22,98 dBm Tx Bandwidth 5.000 MHz RBW 100.000 kHz
Range low | RangelUp | RBW | Frequency | Power Abs | PowerRel |  Alimit | Range low | RangelUp | RBW | Fraquency | PowerAbs | PowerRel |  Alimit |
-12,500 MHz -5.000 MRz | 100.000KHz 76461232 MHz 42,82 dbm -65.81 d8 ¥ -12,500 MHz -5.000 MRz | 100.000kHz 76305435 MHz 42,58 dBm
500 MHz | 100.000 kHz | 790,48188 MHz -18.82 dBm - 2500 MKz | 100.000kHz | 78870652 MHz -46.13 dBm
5.000 MHz | 100.000kHz  797,36594 MHz 45,66 dBm 5.000 MHz | 100.000kHz 79551812 MHz -17.33 dBm
10,500 MKz | 100.000 kHz | 802 98188 MHZ _44.64 dBm 12.500 MKz | 100.000 kHz | 79928623 MHZ 43,63 dBm
L JL J L JL J
Spectrum %
Ref Level 30.00 dBm__ Offset 10.50 dB Mode Sweep
heck vafks
0 de:
-10 dém |
/ |
|
-20 dBm
I\
-30 dém —
-40 dém -
o e
-60 dBm
CF 793.0 MHz 691 pts Span 25.0 MHz
Spectrum Emission Mask Standard: None
T Power 22.21 dBm Tx Bandwidth 5.000 MHz RBW 100.000 kHz
Rangelow | Rangeup | RBW | Frequency | Power Abs | PowerRel | ALimit
~12.500 MHz ~5.000 MRz | 100.000 kHz 787 98188 MHZ ~35.50 dBm 57,31 dE 2z B1d8
-5.000 MHz 100000 kHz | 79043188 MHz -21.60 dBm -43.31 dB -1B81dE
2,500 MHz 100.000kHz | 795.51812 MHz -43.20 d8 -18.20d8
5.000 M 100.000 kHz | 79801812 MHz -56.99 dE 21,99 dB
L JL J CEERREE ]
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG380306B

LTE Band 14 / 5MHz / 256 QAM

Middle Channel / 1RB

Spectrum | Spectrum %
Ref Level 30.00 dBm__ Offset _10.90 d& Mode Sweep Ref Level 30.00 d8m __Offset 10.90 dB Mode Sweep
[@1°m Max
heck vafks Limit §heck vafks
201
20 dbim
I |
E T 10 d ]
0 da | 0 da ‘
T Tl
10 dBm f T 10 dBm il
|
-20 dBm | -20 dBm f
-0 dBm -0 dBm L.
I
o |
40 dBm 40 dem A
N T,
. o P e e e A et e — - "
-SE BT ~50-dfif
-60 dBm -60 dBm
CF 793.0 MHz 691 pts Span 25.0 MHz CF 793.0 MHz 691 pts Span 25.0 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
Tx Power 19.86 dBm Tx Bandwidth 5.000 MHz RBW 100.000 kHz Tx Power 19.85 dBm Tx Bandwidth 5.000 MHz RBW 100.000 kHz
Range low | RangelUp | RBW | Frequency | Power Abs | PowerRel |  Alimit | Range low | RangelUp | RBW | Frequency | Power Abs | PowerRel |  Alimit
-12,500 MHz -5.000 MRz | 100.000kHz  766,956736 MHZ 44,07 dbm -63.52 dB -26.92 dB -12,500 MHz -5.000 MRz | 100.000kHz 76301812 MHz E 26,75 b
500 MHz | 100.000 kHz | 790,48188 MHz 21,79 dem - 2500 MKz | 100.000kHz | 78870652 MHz -40.68 dB
5.000 MHz | 100.000kHz 79740217 MHz ~48.15 dBbm 5.000 MHz | 100.000kHz 79551812 MHz -16.18 dB
12,500 MKz | 100.000 kHz | 80301812 MHz 45,38 dBm 12,500 MKz | 100.000 kHz | 79899638 MHz 20,58 d&
L JU ] L JU ] L]

Middle Channel / Full RB

Spectrum

Ref Level 30.00 dBm__ Offset 10.50 dB Mode Sweep
heck paks
0 d8:
-10 dBm:
20 dBm /
/ I
-30 dBm 4 <
P s
-40 dem ——
sl — =
-60 dBm
CF 793.0 MHz 691 pts Span 25.0 MHz
Spectrum Emission Mask Standard: None
Tx Power 20.23 dBm Tk Bandwidth 5.000 MHz REBW 100.000 kHz
Rangelow | Rangeup | RBW | Frequency | Power Abs | PowerRel | ALimit
-12.500 MHz -5.000 MHz 100.000 kHz 787.87310 MHz -36.77 dBm -57.00 dB -22,00 d8
-5.000 MHz 500 MHz | 100.000 kHz | 790.48186 MHz -23.14 dBm 43,37 dB -18.37 d6
2,500 MHz 5.000 MHz | 100.000kHz | 79551812 MHz -22.72 dBm -42.94 dB 1794 d8
5.000 M| 12.500 MHz 100.000 kHz 708.01812 MHz -36.61 dBm -56.84 dB -21.84d8
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG380306B

LTE Band 14 / 5MHz / QPSK

Highest Channel / 1RB

Spectrum

(=)

Spectrum

Ref Level 30.00 dgm

Offset_10.90 d&

Mode Sweep

Ref Level 30.00 dgm

Offset_10.90 d&

Mode Sweep

[@1°m Max [@1°m Max
Limit §heck vafks Limit §heck vafks
201 \ 201
20 dbm ‘r. 20 dbm (\
10 d { 10 d {
o I o T
| |
-z20d -20d !
[ Il
-0 ] -0 1
7 “‘L i (0]
-4 = = -4 T e
J TR P
I P Ve e i
= B
60 d 60 d
CF 795.5 MHz 691 pts Span 25.0 MHz CF 795.5 MHz 691 pts Span 25.0 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
24.66 dBm Tx Bandwidth 5.000 MHz RBW 100.000 kHz 24.60 dBm Tx Bandwidth 5.000 MHz RBW 100.000 kHz
Range Up | RBW | Frequency | Power Abs | PowerRel |  Alimit | Range Up | RBW | Frequency | PowerAbs | PowerRel |  Alimit |
- 100000 kHz  769,46736 MHz 4160 dbm -3L26d8 -5.000 MRz | 100.000kHz 76551812 MHz 40,65 dBm -30,26 d
- 100000 kHz | 792,08188 MHz -16.96 dBm “16.62 d8 2500 MKz | 100.000kHz | 79113406 MHz 44,95 dBm -44.56 dB
5.000 MHz | 100.000kHz  799,865594 MHz 44,34 dBm -44.49 dB 5.000 MHz | 100.000kHz 79801812 MHz -17.43 dBm -17.09 dB
12,500 MKz | 100.000 kHz | 805 48188 MHZ 42,78 dBm _32.44 d8 12.500 MKz | 100.000 kHz | 80095290 MHz ~42.13 dBm

Highest Channel / Full RB

Ref Level 30.00 dBm

Offset_10.90 d&

Mode Sweep

[@17m Max
Limit §heck vafks
20
20 b
10 d
0 de:
20 di y I
-0 et R
- =t
60 d
CF 795.5 MHz 691 pts Span 25.0 MHz
Spectrum Emission Mask Standard: None
T Power 24.41 dBm Tx Bandwidth 5.000 MHz RBW 100.000 kHz
Rangelow | Rangeup | RBW | Frequency | Power Abs | Power Rel | ALimit
~12.500 MHz “5.000 MRz | 100.000 Kz 790,30072 MHz ~32.35 dBm 56,37 dE 2187 dB
-5.000 MHz 100000 kHz | 79298188 MHz -18.93 dBm -43.33 dB -18,39 dB
2,500 MHz 100.000kHz | 79801812 MHz -18.92 dBm 4334 dB -18.34d8
5.000 MHz 12.500 MKz | 100.000 kHz | 80066304 MHZ 29,33 dBm 54,25 dB 1925 dB
L JL J Aennannn) we
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG380306B

LTE Band 14 / 5MHz / 16QAM

Highest Channel / 1RB

Spectrum

(=)

Spectrum

Ref Level 30.00 dgm

Offset_10.90 d&

Mode Sweep

Ref Level 30.00 dém _Offset

10.90 dB

Mode Sweep

O @ 1 Mz
Limit ¢heck Limit ¢heck pags
20 20
20 dbm 20 dbm Y
10d 10 d ‘ i
o o -
{
10
-20 df
-30

e e b S P S LW P
60 d 60 d
CF 795.5 MHz 691 pts Span 25.0 MHz CF 795.5 MHz 691 pts Span 25.0 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
24.06 dBm Tx Bandwidth 5.000 MHz RBW 100.000 kHz > 23.95 dBm Tx Bandwidth 5.000 MHz RBW 100.000 kHz
Range Up | RBW | Fraquency | Power Abs | PowerRel |  ALimit | Range Up | RBW | Frequency | Power Abs | PowerRel |  Alimit
- 100000 kHz  769,93841 MHz 4187 dém -30.93 8 -5.000 MRz | 100.000kHz 76551812 MHz 4164 dBm
- 100000 kHz | 792,98188 MHz “14.79 dBm 13.85 d8 2500 MKz | 100.000kHz | 79113406 MHz -45.32 dBm
5.000 MHz | 100.000kHz  799,79348 MHz 45,51 dém -44.57 dB 5.000 MHz | 100.000kHz 79801812 MHz -16.60 dBm
12,500 MKz | 100.000 kHz | 805 48188 MHZ ~43.69 dBm -32.75 d8 12.500 MKz | 100.000 kHz | 80102536 MHz ~42.33 dBm
Ref Level 30.00 dBm__ Offset 10.90 d8 Mode Sweep
[@17m May
Limit §heck vafks
20
20 b
10 d =
0 de:
f ‘;
20d U
/| I
-30 ———
e o
-40
o —
50 d
60 d
CF 795.5 MHz 691 pts Span 25.0 MHz
Spectrum Emission Mask Standard: None
T Power 23.55 dBm Tx Bandwidth 5.000 MHz RBW 100.000 kHz
Rangelow | Rangeup | RBW | Frequency | Power Abs | Power Rel | ALimit
~12.500 MHz “5.000 MRz | 100.000 kHz 700 44565 MHZ ~33.52 dBm 57.06 dE ~22.06 dB
-5.000 MHz 100000 kHz | 79298188 MHz -18.02 dBm 42,56 dB -17.56 dbs
2,500 MHz 100.000kHz | 79801812 MHz -20.74 dBm 4429 dB -19.20d8
5.000 MHz 12.500 MKz | 100.000 kHz | 80073551 MHZ -32.87 dBm 56,42 dB 21,42
L JL J AR e
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FAX:
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ssamonias. FCC RADIO TEST REPORT Report No. : FG380306B

LTE Band 14 / 5MHz / 64QAM

Highest Channel / 1RB

Spectrum | Spectrum %
Ref Level 30.00 dBm__ Offset _10.90 d& Mode Sweep Ref Level 30.00 d8m __Offset 10.90 dB Mode Sweep
[@1°m Max
heck vafks Limit §heck vafks
201
P 20 dbm n
e i
104
0 da ’ ‘, 0 da L
‘ [
-10 dBm: \ -10 dBm: T
-20 dBm -20 dBm J
5 PN N
-0 dBm -30 dBm }
! 0 4
40 dBm ” -40 dBm + bt
" J 2 NN Y
P L e ik N S N e LI
=50 dem - -5t dem = s
-60 dBm -60 dBm
CF 795.5 MHz 691 pts Span 25.0 MHz CF 795.5 MHz 691 pts Span 25.0 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
Tx Power 23.27 dBm Tx Bandwidth 5.000 MHz RBW 100.000 kHz Tx Power 23.16 dBm Tx Bandwidth 5.000 MHz RBW 100.000 kHz
Range low | RangelUp | RBW | Frequency | Power Abs | PowerRel |  Alimit | Range low | RangelUp | RBW | Frequency | PowerAbs | PowerRel |  Alimit |
-12,500 MHz -5.000 MRz | 100.000 kHz 769 45736 MHz 42,85 dbm -66,12 dB -3LizdB -12,500 MHz -5.000 MRz | 100.000kHz 76551812 MHz 42,01 dBm -65.17 dB 30,17 B
500 MHz | 100000 kHz | 792,08188 MHz -17.51 dém ~an -15.77 d8 -2.500 MKz | 100.000 kHz 13406 MHz -45.30 dBm 68,96 dE 43,06 dB
5.000 MHz | 100.000kHz  799,79348 MHz -45.64 dbm -63.91 dB -43.91d8 5.000 MHz | 100.000kHz | 79801812 MHz -17.68 dBm -40.33 dB -1583d6
12,500 MKz | 100.000 kHz | 805 48188 MHZ 44,43 dBm 67,70 dB -32.70 d8 12,500 MKz | 100.000 kHz | 80146014 MHz ~44.05 dBm 67,20 dB 52,20 dB
L JL J AR L JL J Aennannn) we

Highest Channel / Full RB

Spectrum

o
T
Ref Level 30.00 dBm__ Offset 10.90 db Mode Sweep

heck PAfs

-10 dBm' ‘

-20 dBm

-30 dém / k|

-40 dem e

- T
=50 dem

-60 dem

GF 795.5 MHz
Spectrum Emission Mask
Tx Power 22.28 dBm

691 pts
Standard: None
Tk Bandwidth 5.000 MHz

Span 25.0 MHz

RBW 100.000 kHz
Rangelow | Rangeup | RBW | Frequency | Power Abs | PowerRel | ALimit
~12.500 MHz “5.000 MRz | 100.000 kHz 70008333 MHz ~35.09 dBm 23,28 dB
-5.000 MHz 100000 kHz | 79283596 MHz -18.86 dBm -16.14dB
2,500 MHz 100000 kHz | 79805435 MHz -17.99 dBm -15.27 d
5.000 M 100.000 kHz | 80051812 MHz 34,63 dBm 56,91 dE 21,91 d8

L JL J CEERREE ]
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG380306B

LTE Band 14 / 5MHz / 256QAM

Highest Channel / 1RB

Spectrum L"f Spectrum l“g
Ref Level 30.00 d8m __Offset 10.90 dB Mode Sweep Ref Level 30.00 d8m __Offset 10.90 dB Mode Sweep
[@17m Max
heck vafks Limit §heck vafks
201
20 dbim
i
d - 10 d
0 da l 0 da
10 dBm ’ : 10 dBm
-20 dBm \ -20 dBm
-0 dBm -0 dBm f
-40 dBm -40 dBm +
n - " A
soamed e . el T " L P
-60 dBm -60 dBm
CF 795.5 MHz 691 pts Span 25.0 MHz CF 795.5 MHz 691 pts Span 25.0 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
Tx Power 20.10 dBm Tx Bandwidth 5.000 MHz RBW 100.000 kHz Tx Power 20.12 dBm Tx Bandwidth 5.000 MHz RBW 100.000 kHz
Range low | RangelUp | RBW | Frequency | Power Abs | PowerRel |  Alimit | Range low | RangelUp | RBW | Frequency | PowerAbs | PowerRel |  Alimit |
-12,500 MHz -5.000 MRz | 100.000 kHz 769 45736 MHz 44,08 dbm -64.18 dB -29.16d8 -12,500 MHz -5.000 MRz | 100.000kHz 76551812 MHz 4461 dBm E 28,74 dB
500 MHz | 100000 kHz | 792,08188 MHz -20.90 dBm - ~16.00 d8 2500 MKz | 100.000kHz | 792 83606 MHz -45.78 dBm -40.90 dB
5.000 MHz | 100.000 kHz 48,41 dbm -4152d8 5.000 MHz | 100.000 kHz -21.30 dBm -16.42 dB
12.500 MKz | 100.000 kHz | 80102536 MHz 45.79 dBm -30.89 d8 12,500 MKz | 100.000 kHz | 80146014 MHz ~44.97 dBm ~30.00 dB
L JU ] L JU ] L]

Highest Channel / Full RB

Spectrum

Ref Level 30.00 dBm__ Offset 10.90 db

Mode Sweep

heck

-10 dém:

-20 dBm

-30 dem

-40 dBm

=515 dbm—

-60 dem

GF 795.5 MHz

691 pts

Span 25.0 MHz

Spectrum Emission Mask
Tx Power 20.41 dBm

Standard: None

Tx Bandwidth 5.000 MHz RBW 100.000 kHz
Rangelow | Rangeup | RBW | Frequency | Power Abs | PowerRel | ALimit
~12.500 MHz “5.000 MRz | 100.000 Kz 790,30072 MHz ~36.60 dBm 220148
-5.000 MHz 100000 kHz | 79298188 MHz -22,63 dBm -18.03dB
2,500 MHz 100.000kHz | 798.01812 MHz -22.33 dBm - -17.79 dB
5.000 M 100.000 kHz | 800,50058 MHz 36,66 dBm -57.06 dE —22.06 dB
L JL J Aennannn) we
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FAX:
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG380306B

LTE Band 14 / 10MHz / QPSK

LTE Band 14 / 10MHz / 16QAM

Middle Channel / Full RB

Middle Channel / Full RB

Spectrum

Ref Level 30,00 dBm Offset 10,90 dB

Mode Sweep

Spectrum

Ref Level 30.00 dBm

Offset 10.90 dB Mode Sweep

@ 1Rm Max [®1Rm Max
Limit ¢heck paps Limit ¢heck Paks
20 b 228 20 dbm=2
10 dBm 10dB
0 dem Wl 0 dem ‘ W
.10 dB J \ -10 dBm l \
-20 dBm Y -20 dBm !
-30 dBm = -30 dBm
T
e I U Lﬁxﬁf\\ ""Www,} \MM“"'-- R
40 dB - -40 dBm <
P . / = K
S— = s || B —
-60 dBm -60 dBm
CF 793.0 MHz 691 pts Span 50.0 MHz CF 793.0 MHz 691 pts Span 50.0 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
Tx Power 24.06 dBm Tx Bandwidth 10.000 MHz RBW 100.000 kHz Tx Power 23.00 dBm Tx Bandwidth 10.000 MHz RBW 100.000 kHz
Range Low Range Up | RBW Frequency | Power Abs Power Rel ALimit Range Low Range Up | RBW Frequency | PowerAbs | PowerRel | ALimit
-25.000 MHz -10.000 MHz | 100.000 kHz 78296377 MHz -34.10 dBm -58.16 de -23.16 dB -25.000 MHz -10,000 MHz | 100.000 kHz 78296377 MHz -36.39 dBm -59.39 d8 -24.39 dB
-10.000 MHz -5.000 MHz 100,000 kHz 737.96377 MHz -26.02 dBm -50.00 dB 25,00 dB -10.000 MHz -5.000 MHz | 100.000 kHz 78796377 MHz 26,70 dBm -49,69 dB -24,69 dB
5.000 MHz 10.000 MHz | 100.000 kHz 798.03623 MHz -25.20 dBm -49.26 db -24.26 dB 5.000 MHz 10.000 MHz | 100.000 kHz 798.03623 MHz -27.31 dBm -50.30 dB -25.30 db
10.000 MHz 25.000 MHz | 100.000 kHz 806.15217 MHz -33.02 dBm -57.08 dé -22.08 di 10.000 MHz 25,000 MHz | 100.000 kHz 80354348 MHz -36.49 dBm -59.49 dB -24.48 dB
—
L )il ] [T J [TERRR ]
21: 21:42:02
Spectrul u/? Spectrum u,?
Ref Level 30.00 dém _ Offset 10.90 dB Mode Sweep Ref Level 30.00 dém__ Offset 10.90 dB Mode Sweep
@ 1Rm Max [®1Rm Max
Limit ¢heck paps Limit ¢heck Paks
20 b 228 20 dbm=2
10 dBm 10dB
0 dem — 0 dem ‘
10 dB J i -10 dBm | ‘
-20 dBm -20 dBm T
-30 der - -30 dBm
e R e R
40 dB _ S _— - 40 dBm - =
N - e
- - —
SO0 dem = v || 1L —— S—
-60 dBm -60 dBm
CF 793.0 MHz 691 pts Span 50.0 MHz CF 793.0 MHz 691 pts Span 50.0 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
Tx Power 21.99 dBm Tx Bandwidth 10.000 MHz RBW 100.000 kHz Tx Power 19.95 dBm Tx Bandwidth 10.000 MHz RBW 100.000 kHz
Range Low Range Up | RBW Frequency | Power Abs Power Rel ALimit Range Low Range Up | RBW Frequency | PowerAbs | PowerRel | ALimit
-25.000 MHz -10.000 MHz | 100.000 kHz 78296377 MHz -37.58 dBm -59.57 dé -24.57 dB -25.000 MHz -10,000 MHz | 100.000 kHz 78296377 MHz -40.47 dBm -60.42 d8 -25.42 db
-10.000 MHz -5.000 MHz 100,000 kHz 737.96377 MHz -28.99 dBm -50.98 dB. 25,98 dB -10.000 MHz -5.000 MHz | 100.000 kHz 78796377 MHz -30.30 dBm -50.24 d& -25.24 db
5.000 MHz 10.000 MHz | 100.000 kHz 798.03623 MHz -28.94 dBm -50.53 db -25.93 dB 5.000 MHz 10.000 MHz | 100.000 kHz 798.03623 MHz -30.56 dBm -50.61 dB -25.61 db
10.000 MHz 25.000 MHz | 100.000 kHz 803.18116 MHz -38.39 dBm -60.38 dé -25,38 di 10.000 MHz 25,000 MHz | 100.000 kHz 503.18116 MHz -40.26 dBm -60.21 dB -25.21 dB
J [ COREEEE L ]_[ J | CERREEET ]
21:42:12 21:47:189
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ssamonias. FCC RADIO TEST REPORT Report No. : FG380306B

Frequency Stability

Test Conditions LTE Band 14 (QPSK) / Middle Channel Limit

Temperature Voltage BW 10MHz Note 2.

(°C) (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0137
40 Normal Voltage 0.0137
30 Normal Voltage 0.0076
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0059
0 Normal Voltage 0.0148

PASS
-10 Normal Voltage 0.0009
-20 Normal Voltage 0.0168
-30 Normal Voltage 0.0003
20 Maximum Voltage 0.0044
20 Normal Voltage 0.0000
20 Battery End Point 0.0154

Note:
1. Normal Voltage = 3.87 V. ; Battery End Point (BEP) = 3.6 V. ; Maximum Voltage = 4.48 V.

2.  The frequency fundamental emissions stay within the authorized frequency block.

TEL: 886-3-327-0868 Page Number 1 A9-30 of 30
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ssamonias. FCC RADIO TEST REPORT Report No. : FG380306B

LTE Band 17

Peak-to-Average Ratio

Mode LTE Band 17 / 10MHz
Mod. QPSK 16QAM 64QAM 256QAM Limit: 13dB
RB Size Full RB Full RB Full RB Full RB Result
Middle CH 5.54 6.14 6.35 6.41 PASS
TEL: 886-3-327-0868 Page Number : A10-1 of 19
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ssamonias. FCC RADIO TEST REPORT Report No. : FG380306B

LTE Band 17 / 10MHz / QPSK LTE Band 17 / 10MHz / 16QAM

Middle Channel / Full RB Middle Channel / Full RB

Spectrum

| Spectrum %
Ref Level 30.00 dBm  Offset 10,90 db Ref Level 30.00 dBm  Offset 10,90 db

o art a0ds aQr 2 ms ® RBW 10 MHz o art a0ds aQr 2 ms ® RBW 10 MHz

(@153 view (@153 view

S —

e . S
0 = = 0 S
S o
-
0.01 . . 0.01 o ~
< %
S o X =
iE iE 0
5 'y
1E-04- - 1E-04- T -
\ \
iE - iE t
I |
lcF 710.0 mHz Mean Pwr + 20.00 dB lcF 710.0 mHz Mean Pwr + 20,00 db.
‘Complementary Cumulative Distribution Function Samples: 130000 ‘Complementary Cumulative Distribution Function Samples: 130000
Mean | peak | crest | 10% | 1% | o0.1% | o0.01% | Mean | peak | crest | 10% | 1% | o0 | 0.010% |

Trace i [ 2191 dém 20,20 dém 6.28 da 2.43 da 4.52 dB 5.54 db 6.06 dB Trace i [ 21.5idem 20,23 dém 6.72 da 2.90 da 5.10 da 6.14 da 6.52 da

L JL J BERLEECED e L JL J EEEEEEE N

LTE Band 17 / 10MHz / 64QAM LTE Band 17 / 10MHz / 256QAM

Middle Channel / Full RB Middle Channel / Full RB

Spectrum | Spectrum %
Ref Level 30.00 cém _ Offset 10,90 db Ref Level 30.00 cém _ Offset 10,90 db
o art a0ds aQr 2 ms ® RBW 10 MHz o art a0ds aQr 2 ms ® RBW 10 MHz
(@153 view (@153 view
o [ il
. S . —
o B
R
- AN
0.01 S 0.01 \\ -
N < \ s
1E: 5 1E: :
\ \,
k \
‘ \
1E-04- T < 1E-04- T <
wx E E
1E t 1E-
lcF 710.0 mHz Mean Pwr + 20.00 dB lcF 710.0 mHz Mean Pwr + 20,00 dB.
C y Cumulative Distribution Function Samples: 130000 C y Cumulative Distribution Function Samples: 130000
Mean | peak | crest | 10% | 1% | o0.1% | o0.01% | Mean | peak | crest | 10% | 1% | o0 | 0.010% |
Trace 1 [ 20,46 dbm 7,35 dbm 5.89 di 3.07 d8 5.33 db 6.35 db 6.70 db Trace 1 [ 18,35 dBm 25,63 dbm 7.28 da 3.19 d8 5.36 db 6.41d8 6.7 da
L it ] (] L it ] W w8
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG380306B

26dB Bandwidth

Mode LTE Band 17 : 26dB BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM
Middle CH - - - - 5.28 5.04 9.91 10.07 - - - -

Mode LTE Band 17 : 26dB BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM |256QAM | 64QAM | 256QAM
Middle CH - - - - 5.38 5.26 9.75 9.91 - - - -
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